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Engineering Statement:
The measurements shown in this report were made in accordance with the procedures indicated, and the emissions from this

equipment were found to be within the limits applicable. | assume full responsibility for the accuracy and completeness of these
measurements, and for the qualifications of all persons taking them.
HCT CO., LTD. Certifies that no party to this application has subject to a denial of Federal benefits that includes FCC benefits pursuant

to section 5301 of the Anti-Drug Abuse Act of 1998,21 U.S. C.853(a)

Report prepared by Approved by
: Seul Ki Lee :Sang Jun Lee
Test Engineer of RF Team Manager of RF Team

This report only responds to the tested sample and may not be reproduced, except in full, without written approval of the HCT Cao., Ltd.

F-TP22-03 (Rev.00)
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TEST REPORT NO.

DATE

DESCRIPTION

HCT-R-1603-F020

March 04, 2016

- First Approval Report

HCT-R-1603-F020-1

March 22, 2016

and 69

and 88

- Add the note for Straddle channel Limit on Page 34

- Revised the limit for Straddle channel on Page 83, 86
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1. GENERAL INFORMATION

Applicant: LG Electronics MobileComm U.S.A., Inc

Address: 1000 Sylvan Avenue, Englewood Cliffs NJ 07632

FCC ID: ZNFH850

EUT Type: GSM/WCDMAV/LTE Phone with Bluetooth, WLAN, NFC
Model name(s): LG-H850

Page 5 of 196

Additional Model name(s): LGH850, H850, LG-H850K, LGH850K, H850K, LG-H850AR, LGH850AR,

H850AR

Date(s) of Tests: January 27, 2016 ~ February 23, 2016

Place of Tests:

HCT Co., Ltd.

74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si, Gyeonggi-do, Korea
(IC Recognition No. : 5944A-5)

2. EUT DESCRIPTION

Model Name LG-H850

Additional Model name(s): | LGH850, H850, LG-H850K, LGH850K, H850K, LG-H850AR, LGH850AR, H850AR

EUT Type GSM/WCDMA/LTE Phone with Bluetooth, WLAN, NFC

Power Supply DC 3.85V

Model: BL-43D1F
Battery Infomation

Type: Li-ion Battery

Frequency Range TX 20 MHy Byy. | 5180 MHz - 5240 MHz (UNII 1)/ 5260 MHz - 5320 MHz (UNII 2A)/
= * | 5500 MHz - 5720 MHz (UNII 2C)/ 5745 MHz - 5825 MHz (UNII 3)
40 Mz BUV- 5190 MHz - 5230 MHz (UNII 1)/ 5270 MHz - 5310 MHz (UNII 2A)/
: 5510 MHz - 5710 MHz (UNII 2C) / 5755 MHz - 5795 MHz (UNII 3)
, 5210 MHz(UNII 1)/ 5290 MHz(UNII 2A) 5530 MHz - 5690 MHz(UNII 2C)/
80 MHz BW: 5775 MHz (UNII 3)
_ | 5180 MHz - 5240 MHz (UNII 1)/ 5260 MHz - 5320 MHz (UNII 2A)/
RX_20 MHz BW: | 5500 MHz - 5720 MHz (UNII 2C)/ 5745 MHz - 5825 MHz (UNII 3)
40 Mz BW- 5190 MHz - 5230 MHz (UNII 1)/ 5270 MHz - 5310 MHz (UNII 2A)/
: 5510 MHz - 5710 MHz (UNII 2C) / 5755 MHz - 5795 MHz (UNII 3)
_ 5210 MHz(UNII 1)/ 5290 MHz(UNII 2AY 5530 MHz - 5690 MHz(UNII 2C)/
80 MHz BW: 5775 MHz (UNII 3)
Modulation Type OFDM(802.11a, 802.11n, 802.11ac)
Antenna Specification Manufacturer:LS Mtron Co. Ltd.

Peak Gain : -5.71

Antenna type: INTERNAL ANTENNA

dBi (5180~5240 UNII1 BAND) / -6.22 dBi (5260~5325 UNII2A BAND)

-7.39 dBi (6500~5720 UNII2C BAND) / -7.83 dBi (6745~5825 UNII3 BAND)

F-TP22-03 (Rev.00)
FCC ID: ZNFH850

HCT CO.,LTD.
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3. TEST METHODOLOGY

The measurement procedure described in FCC KDB 789033 D02 General UNII Test Procedures
New Rules v01r01 dated January 08, 2016 entitled “ Guidelines for Compliance Testing of
Unlicensed National Information Infrastructure (U-NII) Devices Part15, Subpart E” and the
American National Standard of Procedures for Compliance Testing of Unlicensed Wireless
Devices (ANSI C63.10-2013) were used in the measurement.For 802.11ac, KDB644545 D03 vO1
dated August 14, 2014

3.1 EUT CONFIGURATION

The EUT configuration for testing is installed on RF field strength measurement to meet the
Commissions requirement and operating in a manner that intends to maximize its emission
characteristics in a continuous normal application.

3.2 EUT EXERCISE

The EUT was operated in the engineering mode to fix the Tx frequency that was for the purpose of
the measurements. According to its specifications, the EUT must comply with the requirements of
the Section 15.207, 15.209 and 15.407 under the FCC Rules Part 15 Subpart E.

3.3 GENERAL TEST PROCEDURES

Conducted Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to the
requirements in Section 6.2 of ANSI C63.10. (Version :2013)Conducted emissions from the EUT
measured in the frequency range between 0.15 MHz and 30MHz using CISPR Quasi-peak and
average detector modes.

Radiated Emissions

The EUT is placed on a turn table, which is 0.8 mabove ground plane below 1GHz.Above 1GHz
with 1.5m using absorbers between the EUT and receive antenna. The turntable shall rotate 360
degrees to determine the position of maximum emission level. EUT is set 3 m away from the
receiving antenna, which varied from 1 m to 4 m to find out the highest emission. And also, each
emission was to be maximized by changing the polarization of receiving antenna both horizontal
and vertical. In order to find out the max. emission, the relative positions of this hand-held
transmitter (EUT) was rotated through three orthogonal axes according to the requirements in
Section 8 of ANSI C63.10. (Version: 2013)

Conducted Antenna Terminal

See Section from 8.1 to 8.4.(KDB 789033)

3.4 DESCRIPTION OF TEST MODES

The EUT has been tested under operating condition. Test program used to control the EUT for
staying in continuous transmitting and receiving mode is programmed.

Channel low, mid and high with highest data rate (worst case) is chosen for full testing.

F-TP22-03 (Rev.00) 6 /196 HCT CO.,LTD.
FCC ID: ZNFH850
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4. INSTRUMENT CALIBRATION

The. measuring equipment, which was utilized in performing the tests documented herein, has
been calibrated in accordance with the manufacturer's recommendations for utilizing calibration
equipments, which is traceable to recognized national standards

Espectially, all antenna for measurement is calibrated in accordance with the requirements of
C63.5 (Version : 2006).

5. FACILITIES AND ACCREDITATIONS

5.1 FACILITIES

The SAC(Semi-Anechoic Chamber) and conducted measurement facility used to collect the
radiated data are located at the 74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si,
Gyeonggi-do, Korea. The site is constructed in conformance with the requirements of ANSI C63.4.
(Version :2014) and CISPR Publication 22. Detailed description of test facility was submitted to the
Commission and accepted dated July 07, 2015 (Registration Number: 90661)

5.2 EQUIPMENT

Radiated emissions are measured with one or more of the following types of Linearly polarized
antennas: tuned dipole, bi-conical, log periodic, bi-log, and/or ridged waveguide, horn. Spectrum
analyzers with pre-selectors and quasi-peak detectors are used to perform radiated measurements.
Conducted emissions are measured with Line Impedance Stabilization Networks and EMI Test
Receivers. Calibrated wideband preamplifiers, coaxial cables, and coaxial attenuators are also
used for making measurements.

All receiving equipment conforms to CISPR Publication 16-1, “Radio Interference Measuring
Apparatus and Measurement Methods.”

6. ANTENNA REQUIREMENTS
According to FCC 47 CFR §15.203, §15.407

“An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the intentional radiator shall be
considered sufficient to comply with the provisions of this section.”

* The antennas of this E.U.T are permanently attached.

*The E.U.T Complies with the requirement of §15.203, §15.407

F-TP22-03 (Rev.00) 7 /196 HCT CO.,LTD.
FCC ID: ZNFH850
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FCC Part Test Test
Test Description Test Limit
Section(s) Condition | Result
§15.407
26dB Bandwidth (for Power N/A PASS
Measurement)
6 dB Bandwidth §15.407(e) (572253225%H|\ZAHZ) PASS
<250 mW
(5150-5250 MHz)
< 250 mW or 11+10 loglog 1o (BW) dBm

Maximum Conducted Output Power | §15.407(a)(1) <250 MW éfﬁﬁ‘l‘fgffgmg'*z) (W) dBm PASS

10

(5470-5725 MHz)

AW
(5725-5850 MHz) CONDUCTED
<11 dBm/ MHz (5150-5250 MHz)
Peak Power Spectral Density | §15.407(a)(1),(5) S aam gi?g:g?gg m:g PASS
<30 dBm/500 kHz(5725-5850 MHz)
Frequency Stability §15.407(g) NA PASS
AC Conducted Emissions o
Joncucted s 15.207 <FCC 15.207 limits PASS
<27 dBm/MHz EIRP
(UNII1, 2A, 2C)
Undesirable Emissions §15.407(b) <17 dBﬂ??&%@&?ﬂﬁfﬂﬁﬂ)z5 MHz PASS
<-27 dBm/MHz EIRP outside 5715-5860 MHz
(UNII 3) RADIATED
General Field Strength o . .
Limits(Restricted Bands and 15 4(1)%?(55') ®) Emlssggisaltgéelisr:ilfst %itba?lgzsir:n prpiies the PASS
Radiated Emission Limits) ’ ’ ’
HCT CO.,LTD.

F-TP22-03 (Rev.00)
FCC ID: ZNFH850
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8. TEST RESULT

8.1 DUTY CYCLE

The zero-span mode on a spectrum analyzer or EMI receiver ,if the response time and spacing
between bins on the sweep are sufficient to permit accurate measurements of the on and off times
of the transmitted signal. Set the center frequency of the instrument to the center frequency of the
transmission. Set RBW = EBW if possible; otherwise, set RBW to the largest available value. Set
VBW = RBW. Set detector = peak or average. The zero-span measurement method shall not be
used unless both RBW and VBW are > 50/ T, where T is defined in section B)1)a), and the number
of sweep points across duration T exceeds 100. (For example, if VBW and/or RBW are limited to 3
MHz, then the zero-span method of measuring duty cycle shall not be used if T<16.7
microseconds.)

@ TEST CONFIGURATION

EUT Spectrum Analyzer
Coax cable

mTEST PROCEDURE
The transmitter output is connected to the Spectrum Analyzer. We tested according to the zero-
span measurement method, (B.2 in KDB 789033 D02, issued 01/08/2016)
The largest availble value of RBW is 8 MHz and VBW is 50 MHz. The zero-span method of
measuring duty cycle shall not be used if T < 6.25 microseconds. (50/6.25 = 8)
The zero-span method was used becaure all measured T data are > 6.25 microseconds and both
RBW and VBW are > 50/T.
1. RBW = 8 MHz (the largest availble value)
VBW = 8 MHz (= RBW)
SPAN =0 Hz
Detector = Peak
Number of points in sweep > 100
Trace mode = Clear write
Measure T, and T,

S R U

Calculate Duty Cycle = T,/ Tita @and Duty Cycle Factor = 10*log(1/Duty Cycle)

F-TP22-03 (Rev.00) 9 /19 HCT CO.,LTD.
FCC ID: ZNFH850
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Mode D(al\tnab:t:)te '(Il'nos.; 1;:,:. Duty Cycle Duty C{gllae) Factor
6 2,790 | 2.810 0.99288256 0.031
9 1.865 | 1.885 0.98938992 0.046
12 1410 | 1.430 0.98601399 0.061
802.11a 18 0.945 | 0.965 0.97927461 0.091
24 0.720 | 0.740 0.97297297 0.119
36 0.480 | 0.505 0.95049505 0.221
48 0.368 | 0.389 0.94601542 0.241
54 0.328 | 0.349 0.93982808 0.270
MCS 0 2.595 | 2.615 0.99235182 0.033
MCS 1 1.320 | 1.340 0.98507463 0.065
MCS 2 0.895 | 0.915 0.97814208 0.096
802.11n_20 MHz BW MCS 3 0.680 | 0.700 0.97142857 0.126
MCS 4 0.465 | 0.485 0.95876289 0.183
MCS 5 0.356 | 0.377 0.94429708 0.249
MCS 6 0.325 | 0.345 0.94202899 0.259
MCS 7 0.292 | 0.313 0.93290735 0.302
MCS 0 2.486 | 2.509 0.99083300 0.040
MCS 1 1.266 | 1.281 0.98829040 0.051
MCS 2 0.851 0.873 0.97479954 0.111
802.11n_40 MHz BW MCS 3 0.647 | 0.670 0.96567164 0.152
MCS 4 0.444 | 0.467 0.95074946 0.219
MCS 5 0.344 | 0.366 0.93989071 0.269
MCS 6 0.310 | 0.330 0.93939394 0.272
MCS 7 0.286 | 0.306 0.93464052 0.294
F-TP22-03 (Rev.00) 10 /196 HCT CO.LTD.
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Mode Datnabs:)te I:,sr), 1;:::. Duty Cycle Duty C{gllae) Factor
MCS 0 2.599 | 2.622 0.99122807 0.038
MCS 1 1.326 | 1.348 0.98367953 0.071
MCS 2 0.888 | 0.911 0.97475302 0.111
802.11ac_20 MHz BW MCS 3 0.685 | 0.708 0.96751412 0.143
MCS 4 0.468 | 0.489 0.95705521 0.191
MCS 5 0.366 | 0.387 0.94573643 0.242
MCS 6 0.330 | 0.348 0.94827586 0.231
MCS 7 0.300 | 0.321 0.93457944 0.294
MCS 8 0.258 | 0.279 0.92473118 0.340
MCS 0 2.490 | 2.510 0.99203187 0.035
MCS 1 1.266 | 1.288 0.98291925 0.075
MCS 2 0.851 0.873 0.97479954 0.111
MCS 3 0.655 | 0.670 0.97761194 0.098
MCS 4 0.447 | 0.468 0.95512821 0.199
802.11ac_40 MHz BW MCS 5 0.348 | 0.369 0.94308943 0.254
MCS 6 0.312 | 0.333 0.93693694 0.283
MCS 7 0.288 | 0.309 0.93203883 0.306
MCS 8 0.246 | 0.267 0.92134831 0.356
MCS 9 0.225 | 0.246 0.91463415 0.388
MCS 0 1.168 1.190 0.98151261 0.081
MCS 1 0.602 | 0.625 0.96320000 0.163
MCS 2 0.420 | 0.442 0.95022624 0.222
MCS 3 0.326 | 0.346 0.94219653 0.259
802.11ac_80 MHzBW | MCS4 | 0.234 | 0.252 0.92857143 0.322
MCS 5 0.186 | 0.206 0.90291262 0.444
MCS 6 0.170 | 0.189 0.89947090 0.460
MCS 7 0.158 | 0.177 0.89265537 0.493
MCS 8 0.138 | 0.157 0.87898089 0.560
MCS 9 0.128 | 0.149 0.85906040 0.660
F-TP22-03 (Rev.00) 11 /19 HCT CO.LTD.
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8.2EMISSION BANDWIDTH AND MINIMUM EMISSION BANDWIDTH MEASUREMENT

The bandwidth at 26 dB down from the highest in-band spectral density is measured with a

spectrum analyzer connected to the antenna terminal while the EUT is operating at its maximum
power control level, as defined in KDB 789033 D02(issued 01/08/2016), at the appropriate
frequencies. The spectrum analyzer’s bandwidth measurement function is configured to measure
the 26 dB bandwidth.

The 26 dB bandwidth is used to determine the conducted power limits.

@mTEST CONFIGURATION

EUT

Spectrum Analyzer

Coax cable

W TEST PROCEDURE (26dB Bandwidth)
The transmitter output is connected to the Spectrum Analyzer.
The Spectrum Analyzer is set to( C.1 in KDB 789033 D02, issued 01/08/2016)

1.

o &~ DN

RBW = approximately 1 % of the emission bandwidth

VBW > RBW

Detector = Peak

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the maximum of
the emission. Compare this with the RBW setting of the analyzer. Readjust RBW and
repeat measurement as needed until the RBW/EBW ratio is approximately 1 %.

Note : We tested 26 dB bandwidth using the automatic bandwidth measurement capability of a

spectrum analyzer. X dB is set 26 dB.

1. In order to simplify the report, attached plots were only the most wide channel.

2. DFS test channels should be defined. So, We performed the OBW test to prove that no

part of the fundamental emissions of any channels belong to UNII1 and UNII3band for DFS.
3. In case of UNIl channels 142 and 144, this device is satisfied with KDB644545 D03.

F-TP22-03

HCT CO.,LTD.
(Rev.00) 12 /19
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mTEST PROCEDURE (for the band 5.725-5.85 GHz, 6 dB Bandwidth)

The transmitter output is connected to the Spectrum Analyzer.

The Spectrum Analyzer is set to( C.2 in KDB 789033 D02, issued 01/08/2016)
1. RBW =100 kHz

VBW =3*RBW

Detector = Peak

Trace mode = max hold

Allow the trace to stabilize

2 o

Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points(upper and lower frequencies) that
are attenuated by 6 dB relative to the maximum lever measured in the fundamental
emission.

Note : We tested 6 dB bandwidth using the automatic bandwidth measurement capability of a
spectrum analyzer. X dB is set 6 dB.

F-TP22-03 (Rev.00) 13 /19 HCT CO.,LTD.
FCC ID: ZNFH850
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Conducted 26 dB Bandwidth Measurements for 802.11a
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802.11a Mode
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] N [MHZ] [MHZz]
o.
5180 36 21.146 N/A Pass
5200 40 21.229 N/A Pass
5240 48 21.016 N/A Pass
Conducted 26 dB Bandwidth Measurements for 802.11a
802.11a Mode
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] N [MHZ] [MHZz]
o.
5260 52 21.162 N/A Pass
5300 60 20.815 N/A Pass
5320 64 21.100 N/A Pass
Conducted 26 dB Bandwidth Measurements for 802.11a
802.11a Mode
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] N [MHZ] [MHZz]
o.
5500 100 21.026 N/A Pass
5580 116 21.254 N/A Pass
5720 144 21.169 N/A Pass
Conducted 26 dB Bandwidth Measurements for 802.11a
802.11a Mode
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] N [MHZ] [MHZz]
o.
5745 149 21.260 N/A Pass
5785 157 21.177 N/A Pass
5825 165 21.237 N/A Pass
i} i} HCT CO.,LTD.
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W TEST Plot for 802.11a _20MHz BW

802.11a UNII 1 BAND 26dB Bandwidth (CH40)

802.11a UNII 2A BAND 26dB Bandwidth (CH52)

et Spectrim Aalyier  Decipled 5W
T

T D4 =33 Pl
Center Freg

CenterFreq. 5. Radie Std:
—e— Trig: Frea Run
WAtTar: 20 d8

5,200000000 GHz

HIF Gaierilow

i 1 Center Freq)|
| i - £:200000000 GHz
| \
| + $

i

GHz
AvglHold- 1H
Radie Davice: BTS

"~ Span40 MHz
Sweep 1ms

lcenter 5.2 GHz

MRes BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power 19,5 dBm

16.653 MHz
78.966 kHz
21.23 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

s Points ehanged; all reces clearsd

Agilent Spectrum Aalyier - Decipled 5W

Center Freq: 5260000000 GHz
~e— Trig: Frea Run AvglHold- 1H

WAitar: 20 48 Radis Davics: BTS

AIF Gaierlow

ot 11.1 4B
0.00 dBm

Center Freq)|
£.260000000 GHz

|
|
|
|
|
|
|

Icenter 5.26 GHz

MRes BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power 19,3 dBm

16.599 MHz
80.051 kHz
21.16 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

s Points changed; all reces clearsd

802.11a UNII 2C BAND 26dB Bandwidth (CH116)

802.11a UNII 3 BAND 26dB Bandwidth (CH 149)

et Spectrim Analyier - Decipled 5W

7 A TE:A03M4 P

CenterFreq: 5. Radie Std: Nene

—e— Trig: Frea Run
WAter: 20 48

5580000000 GHz

HIF Gaierilow

Center Freg GHz
AvglHold- 1H

Radis Davies: BTS

|

lcenter 5.58 GHz
SRes BW 200 kHz

#VBW 620 kHz

Occupled Bandwidth Total Power 19,3 dBm

16.642 MHz

60.853 kHz
21.25 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

s 3 Points ehanged; all reces clearsd

Agilent Spectrum Analyier - Decipled 5W
i AT 5
Center Freq: 5745000000 GHz Radie Std: Nene
Trig: Frea Run AvglHakd: 1H
WAter: 20 48

5.745000000 GHz

A1 Gaimrlow

:Cenler Frag

Radis Davics: BTS

Re ot 11.1 dB
Ref 20,00 dBm

Center Freq)|
£.745000000 GHz

lcenter 5745 GHz

MRes BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power 19,7 dBm

16.650 MHz
80,665 kHz
21.26 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

s 3 Points ehanged; all reces clearsd

Note :

In order to simplify the report, attached plots were only the most wide channel.
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Model:LG-H850

mTEST RESULTS for 802.11n _20MHz BW
Conducted 26 dB Bandwidth Measurements for 802.11n 20M BW

Page 1 6 of 196

802.11n(20MHz) Mode
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] [MHZ] [MHZz]
No.
5180 36 21.387 N/A Pass
5200 40 21.257 N/A Pass
5240 48 21.101 N/A Pass
Conducted 26 dB Bandwidth Measurements for 802.11n 20M BW
802.11n(20MHz) Mode
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] [MHZ] [MHZz]
No.
5260 52 21.251 N/A Pass
5300 60 21.378 N/A Pass
5320 64 21.246 N/A Pass
Conducted 26 dB Bandwidth Measurements for 802.11n 20M BW
802.11n(20MHz) Mode
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] [MHZ] [MHZz]
No.
5500 100 21.389 N/A Pass
5580 116 21.276 N/A Pass
5720 144 21.249 N/A Pass
Conducted 26 dB Bandwidth Measurements for 802.11n 20M BW
802.11n(20MHz) Mode
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] [MHZ] [MHZz]
No.
5745 149 21.522 N/A Pass
5785 157 21.554 N/A Pass
5825 165 21.570 N/A Pass
R i} HCT CO.,LTD.
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W TEST Plot for802.11n _20MHz BW

802.11n_20 MHz BW UNII 1 BAND 26dB Bandwidth(CH 36)

802.11n_20 MHz BW UNII 2A BAND 26dB Bandwidth(CH60)

Agilent Spectrim Aalyier  Decipled 5W

¥ I AT 15
-an[er Freq 5180000000 GHz Center Freq: 5.180000000 GHz Radie Std: Nene
Trig: Frea Run AvplHaold: 1H

HIF GaimLow #Aten: 20 48 Radie Devics: BTS

Ref Ofzet 1.1 4B
0,

|

~ Spand40 MHz
Sweep 1ms

!cen'ter 5.1% GHz

MRes BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power 19,3 dBm

17.783 MHz
85.560 kHz
2130 MHz  xdB

OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

s 3 Points ehanged, all reces clearsd

Aglent et Analyivr - Decapied B8

L3 i TEY 1 DbFu 0, 208
-annle[ Freq 5.300000000 GHz Center Freq: 5300000000 GHz Radie Std: Nene
Trig: Frea Run AvgiHold: 1H

Radis Davies: BTS

Gl WAtTar: 20 48

[ i 1 CenterFreq|
| “ St 5300000000 GH2
|

| 4 4

|
|
!

!cen'ler 5.3 GHz

SMRes BW 200 KHz #VBW 620 kHz

Occupled Bandwidth Total Power 19,5 dBm

17.773 MHz
55.919 kHz
21.38 MHz

OBW Power 99.00 %
x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

s £ Paints changad, all treces clearsd

802.11n_20 MHz BW UNII 2C BAND 26dB Bandwidth(CH 100)

802.11n_20 MHz BW UNII 3 BAND 26dB Bandwidth(CH 165)

S trim Analyaer Decipied BW

Canter Frag: 5.500000000 GHz Froquency
AvgiHald: 1H
Radie Davies: BTS

t11.1 4B
Ref 20,00 dBm
T

~ Spand0 MHz
Sweep 1ms

.cen'ter 5.5 GHz

SRes BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power 19,3 dBm

17.799 MHz
75.180 kHz
21.39 MHz

OBW Power 99.00 %
x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

s L Points changed, all reces cleansd

S trim Analyaer Decipied BW

Center Freq 5825000000 GHz Conter Freq: 5526000000 GHz
Free Run AvgiHold: 1H

MFGuiesdow  #Atters 20 48 Radle Davice: BTS
1.4 4B
00 dBm

1 1 Center Freq)|
| | 6825000000 GHz

lcenter 5825 GHz
#Res BW 200 kHz

#VBW 620 kHz

Occupled Bandwidth Total Power 19.4 dBm

17.814 MHz
68.854 kHz
2157MHz  xdB

OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

esn i Points changad, all reces cleansd

Note :

In order to simplify the report, attached plots were only the most wide channel.
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Model:LG-H850

mTEST RESULTS for802.11ac_20MHz BW
Conducted 26 dB Bandwidth Measurements for 802.11ac 20M BW

Page 1 8 of 196

802.11ac(20MHz) Mode . . )
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] [MHZ] [MHZz]
No.
5180 36 21.320 N/A Pass
5200 40 21.392 N/A Pass
5240 48 21.185 N/A Pass
Conducted 26 dB Bandwidth Measurements for 802.11ac 20M BW
802.11ac(20MHz) Mode . . )
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] N [MHZ] [MHZz]
o.
5260 52 21.296 N/A Pass
5300 60 21.283 N/A Pass
5320 64 21.541 N/A Pass
Conducted 26 dB Bandwidth Measurements for 802.11ac 20M BW
802.11ac(20MHz) Mode . . )
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] N [MHZ] [MHZz]
o.
5500 100 21.448 N/A Pass
5580 116 21.961 N/A Pass
5720 144 21.261 N/A Pass
Conducted 26 dB Bandwidth Measurements for 802.11ac 20M BW
802.11ac(20MHz) Mode
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] N [MHZ] [MHZz]
o.
5745 149 21.509 N/A Pass
5785 157 21.266 N/A Pass
5825 165 21.246 N/A Pass
R i} HCT CO.,LTD.
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W TEST Plot for 802.11ac _20MHz BW

Model:LG-H850

Page 1 9 of 196

802.11ac_20 MHz BW UNII 1 BAND 26dB Bandwidth(CH 40)

802.11ac_20 MHz BW UNII 2A BAND 26dB Bandwidth(CH64)

Agilent Spectrum Analyier - Decipled 5W
m 15375 P

KL i 5 P 7]
-anler Freq 5.200000000 GHz Center Freq: 5200000000 GHz Radie Std:
Trig: Frea Run AvgiHald: 1H

WFGuimlow  WAtten: 20 48 Radle Davice: BTS

Ref Offzet 11.1 0B
Ref 15,00 dBm
T

~
|
|
|
{

i — . YT
Sweep 1ms

lcenter 5.2 GHz

MRes BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power 19,5 dBm

17.814 MHz
88.531 kHz
21.39 MHz

OBW Power 99.00 %
x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

s Points ehanged; all reces clearsd

Agllene Spectriom Analyier  Decapied B

i L x r — -
Center Freq 5320000000 GHz Center Freq: 5320000000 GHz
Trig: Frea Run AvgiHold- 1H

‘IlGli'r.Luw_ #Aten: 20 d8 Radie Devics: BTS

ot 11.1 4B
0,00 dBm
T

Center Freq)|
£320000000 GHz

Center 5.32 GHz S g T
MiRes BW 200 kHz #VEBW 620 kHz

Occupled Bandwidth Total Power 19,5 dBm

17.816 MHz
86.608kHz  OBW Power 99.00 %
2154 MHz  xdB -26,00 dB

Transmit Freq Error
x dB Bandwidth

s £ Paints changad, all ireces cleared

802.11ac_20 MHz BW UNII 3 BAND 26dB Bandwidth(CH 149)

Pt S trum Analyzer  Ciccapied W
i hL E C S iy
Center Freq 5580000000 GHz Center Freq: 5580000000 GHz

~e— Trig: Frea Run AvgiHold: 1H

WIF Gl ow WAitan: 20 48

s
Radie Std: Nene

Radis Davies: BTS

Ref Offzet 11.1 4B
Ref 15,00 dBm

|
!
|
| |

lcenter 5.58 GHz
WRes BW 200 kHz

B s T T

#VBW 620 kHz Sweep 1ms

Occupled Bandwidth Total Power 19,2 dBm

17.801 MHz
64.866kHz  OBW Power 99.00 %
21.96MHz  xdB -26,00 dB

Transmit Freq Error
x dB Bandwidth

=a i Points changed; all reces clearsd

ent St dnalyier  Ciconied 5W
TS5 |4
Radie Std: Nene

Radis Davics: BTS

CenterFreq)|
6745000000 GHz

iCenter 5.745 GHz — =

StRes BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power 19,6 dBm

17.805 MHz
93504 kHz  OBW Power 99.00 %
2151 MHz  xdB -26,00 dB

Transmit Freq Error
x dB Bandwidth

s L Paints cfiangad; all reces claasd

Note :

In order to simplify the report, attached plots were only the most wide channel.
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mTEST RESULTS for802.11n_40MHz BW
Conducted 26 dB Bandwidth Measurements for 802.11n_40 M BW

Page 2 0 of 196

802.11n(40MHz) Mode
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] [MHZ] [MHZz]
No.
5190 38 39.427 N/A Pass
5230 46 39.383 N/A Pass
Conducted 26 dB Bandwidth Measurements for 802.11n_40 M BW
802.11n(40MHz) Mode
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] [MHZ] [MHZz]
No.
5270 54 39.377 N/A Pass
5310 62 39.799 N/A Pass
Conducted 26 dB Bandwidth Measurements for 802.11n_40 M BW
802.11n(40MHz) Mode
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] N [MHZ] [MHz]
0.
5510 102 39.648 N/A Pass
5550 110 39.569 N/A Pass
5710 142 39.537 N/A Pass
Conducted 26 dB Bandwidth Measurements for 802.11n_40 M BW
802.11n(40MHz) Mode
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] N [MHZ] [MHz]
0.
5755 151 39.595 N/A Pass
5795 159 39.598 N/A Pass
_ B} HCT CO.,LTD.
F-TP22-03 (Rev.00) 20 /196

FCC ID: ZNFH850




aCT
HCTCO., LTD

Report No.: HCT-R-1603-F020-1
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Page 2 1 of 196

W TEST Plot for802.11n_40MHz BW

802.11n_40 MHz BW UNII 1 BAND 26dB Bandwidth(CH 38)

802.11n_40 MHz BW UNII 2A BAND 26dB Bandwidth (CH 62)

Agilent Spectrm Analyier  Decipied 5W
T

Eele: Freq 5.190000000 GHz

5 B TE=473 B e
Center Freq: 5.180000000 GHz Radie Std: Nene
—e— Trig: Frea Run AvglHold- 11

WAitan: 20 48 Radis Davies: BTS

Center Freq)|
£.150000000 GHz

|
|
[
{
—— s ~ Span 80 MHz

Sweep 1ms

lcenter 519 GHz

MRes BW 390 kHz #VBW 1.2 MHz

Occupled Bandwidth Total Power 18.2 dBm

36.196 MHz
109.08 kHz
3943MHz  xdB

OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

s Points changed; all reces clearsd

Agilent Spectrm Analyier  Decipied 5W

06 1200

Center Freq: 5310000000 GHz Radie Std: Nene

Center Freq 5.310000000 GHz
Trig: Frea Run AvgiHold: 1H

WF Guisslow  WAtten: 20 48 Radle Davice: BTS

Center Freq)|
£310000000 GHz

Center 5.31 GHz

MRes BW 390 kHz #VBW 1.2 MHz

Occupled Bandwidth Total Power 18.4 dBm

36.198 MHz
119.57 kHz
39.80MHz  xdB

OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=a i Points changed; all reces clearsd

802.11n_40 MHz BW UNII 2C BAND 26dB Bandwidth(CH 102)

802.11n_40 MHz BW UNII 3 BAND 26dB Bandwidth (CH 159)

Agiient St Analyier  Cecipled B8
T C ] BT 3
Center Freq 5.510000000 GHz Center Freq: 5510000000 GHz Radl

—+— Trig: Frea Run AvglHold: 1H

HIF Gairrilow #Atan: 20 48 Radie Devics: BTS

Re: et 11.1 4B
Ref 15,00 dBm_

Center Freq)|
6510000000 GHz

MRes BW 390 kHz #VBW 1.2 MHz

Occupled Bandwidth Total Power

36.239 MHz
136.72 kHz
39.65 MHz

OBW Power 99.00 %
x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

=a i Points changed; all reces clearsd

Center I’l“lq: unmm GHz ;
—— Frea Run AvgiHold: 1H
A1 Gaierlow WAt 20 48 Radie Devics: BTS
Ref Offzet 1.1 dB
Ref 15,00 dBm_

Center Freq)|
£.796000000 GHz

iCenter 5.795 GHz

MRes BW 390 kHz #VBW 1.2 MHz

Occupled Bandwidth Total Power

36.248 MHz
129.25 kHz
39.60MHz  xdB

OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

s 3 Points changed; all reces clearsd

Note :

In order to simplify the report, attached plots were only the most wide channel.
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Model:LG-H850

mTEST RESULTS for 802.11ac_40MHz BW
Conducted 26 dB Bandwidth Measurements for 802.11ac_40 M BW

Page 2 2 of 196

802.11ac(40MHz) Mode
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] [MHZ] [MHZz]
No.
5190 38 39.683 N/A Pass
5230 46 39.627 N/A Pass
Conducted 26 dB Bandwidth Measurements for 802.11ac_40 M BW
802.11ac(40MHz) Mode .
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] N [MHZ] [MHz]
0.
5270 54 39.778 N/A Pass
5310 62 39.830 N/A Pass
Conducted 26 dB Bandwidth Measurements for802.11ac_40 M BW
802.11ac(40MHz) Mode
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] [MHZ] [MHz]
No.
5510 102 39.863 N/A Pass
5550 110 39.613 N/A Pass
5710 142 39.767 N/A Pass
Conducted 26 dB Bandwidth Measurements for802.11ac_40 M BW
802.11ac(40MHz) Mode
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] [MHZ] [MHz]
No.
5755 151 39.934 N/A Pass
5795 159 39.589 N/A Pass
_ B} HCT CO.,LTD.
F-TP22-03 (Rev.00) 22 7196
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W TEST Plot for 802.11ac_40MHz BW

Model:LG-H850

Page 2 3 of 196

802.11ac_40 MHz BW UNII 1 BAND 26dB Bandwidth(CH 38)

802.11ac_40 MHz BW UNII 2A BAND 26dB Bandwidth(CH 62)

Agilent Spectrm Analyier  Decipied 5W
. el

Eele: Freq 5.190000000 GHz

i 705 A0

Center Freq: 5180000000 GHz Radie Std: Nene

—+— Trig: Frea Run AvgiHaold: 1H
WAttar: 20 48

A1 Gairril ow Radie Davics: BTS

Center Freq)|
£.150000000 GHz

ik
|
|
|
|

lcenter 510 GHz

SRes BW 390 kHz #VBW 1.2 MHz

Occupled Bandwidth Total Power 18.0 dBm

36.253 MHz
113.35 kHz OBW Power
39.68 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

s Points changed, all reces clearsd

Agllent Spectrm Aalyier  Decipied 5W

T e 81 7 16253 P

Center Freq: 5310000000 GHz Radie Std: Nene

—+— Trig: Frea Run AvgiHold: 1H
WAter: 20 48

Center Freg 5.310000000 GHz

HIF Gaierilow Radie Devies: BTS

Center Freq)|
£310000000 GHz

[#Res BW 390 kHz #VBW 1.2 MHz

Occupled Bandwidth Total Power 183 dBm

36.248 MHz
133.94 kHz OBW Power
39.83 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

s 3 Points changed; all reces clearsd

802.11ac_40 MHz BW UNII 2C BAND 26dB Bandwidth(CH 102)

802.11ac_40 MHz BW UNII 3 BAND 26dB Bandwidth(CH 151)

Agllent Spectrm dalyier  Decpied W

CHT 5 H it 1 »

Center Freq: 5510000000 GHz Rad Froquency

e Trig: Frea Rn AvalHold- AH
WAt 20 48

Center Freq 5.510000000 GHz

HIF Gairrl ow Radis Device: BTS
R 1148
Refl |5.UU_ﬂam_

Center Freq)|
6510000000 GHz

lcenter 5.51 GHz e ——

SRes BW 380 kHz #VBW 1.2 MHz

Occupled Bandwidth Total Power

36.232 MHz
125.24 kHz OBW Power
39.86 MHz x dB

99.00 %
-26,00 dB

Transmit Freq Error
x dB Bandwidth

s Points changed; all reces clearsd

Center Freq: 5755000000 GHz
—+— Trig: Frea Run AvgiHold- 1H

A1 Gaimrl ow WAtten: 20 48

11148
0 dBm

Center Freq)|
6765000000 GHz

_._Cen'ler 5.?55‘(}‘}:{_?_ S—— -

MRes BW 390 kHz #VBW 1.2 MHz

Occupled Bandwidth Total Power

36.267 MHz
897.021 kHz OBW Power
39.83 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=a i Points changed; all reces clearsd

Note :

In order to simplify the report, attached plots were only the most wide channel.
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mTEST RESULTS for 802.11ac_80MHz BW
Conducted 26 dB Bandwidth Measurements for 802.11ac_80M BW

Page 2 4 of 196

802.11ac(80M) Mode
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] [MHZ] [MHZz]
No.
5210 42 81.340 N/A Pass
Conducted 26 dB Bandwidth Measurements for 802.11ac_80M BW
802.11ac(80M) Mode . o )
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] N [MHZ] [MHz]
o.
5290 58 80.988 N/A Pass
Conducted 26 dB Bandwidth Measurements for 802.11ac_80M BW
802.11ac(80M) Mode
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] [MHZ] [MHZz]
No.
5530 106 80.974 N/A Pass
5690 138 81.083 N/A Pass
Conducted 26 dB Bandwidth Measurements for 802.11ac_80M BW
802.11ac(80M) Mode
Measured Bandwidth | Minimum Bandwidth .
Channel Pass / Fail
Frequency [MHz] N [MHZ] [MHZz]
o.
5775 155 81.228 N/A Pass
Note :
1. In order to simplify the report, attached plots were only the most wide channel.
HCT CO.,LTD.

F-TP22-03 (Rev.00)
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W TEST Plot for 802.11ac_80MHz BW

802.11ac_80 MHz BW UNII 1 BAND 26dB Bandwidth(CH 42)

802.11ac_80 MHz BW UNII 2A BAND 26dB Bandwidth(CH 58)

Agilent Spectrim Analyier - Decipied 5W
e

Center Freq 5.210000000 GHz

Center Freq: 5210000000 GHz Radie Std: Hone
== Trig: Frea Run AvgiHald: 1H

WIF Gaisliow Whtrar: 20 48 Radis Davics: BTS

Ref Offset 11.1 B

Rel 00 dBm

Center Freq)|

| J S L — 1
iCenter 5.21 GHz
MRes BW 820 kHz

#VBW 2.4 MHz

Total Power 18,1 dBm

Occupled Bandwidth

75.516 MHz
187.29 kHz
81.34 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

s Points ehanged; all reces clearsd

Agflent Spectrm Analyzer  Decipied 5W

R 7T TS 15

Center Freq: 5200000000 GHz Radie Std: Nene

—e— Trig: Frea Run AvgiHakd: 1H
WAter: 20 48

:Cele: Freq 5.280000000 GHz

SIF GaimrLow Radis Devies: BTS

Center Freq)|
£.250000000 GHz

[#Res BW 820 kHz #VBW 2.4 MHz

Occupled Bandwidth Total Power 18,9 dBm

75.521 MHz
153.73 kHz
80.99 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

s 3 Points ehanged, all reces clearsd

802.11ac_80 MHz BW UNII 2C BAND 26dB Bandwidth(CH 138)

802.11ac_80 MHz BW UNII 3 BAND 26dB Bandwidth(CH 155)

Agilent Spectrm Analyier  Oeoipied 5W
arm

T 7] il
Center Freq: 5850000000 GHz Std:

— u Run AvpiHokd: 1H
Whitar: 20 48

:Ceu.-: Freq 5.690000000 GHz

‘Ill;lm.Luw_ Radie Devies: BTS

R 11 4B
Rel 10,00 dBm

Center Freq)|
6550000000 GH2

R
5k WA A

i
|
r
|
|
|
&

| R A
ICenter 5.69 GHz
SRes BW 820 kHz

#VBW Z.4 MHz

Occupled Bandwidth Total Power

75.488 MHz
146.82 kHz
81.08 MHz

OBW Power
x dB

99.00 %
-26,00 dB

Transmit Freq Error
x dB Bandwidth

=a i Points changed; all reces clearsd

et b trum Aalyzer  Cicaipied W
i hL z ——
Center Freq 5.775000000 GHz Center Freq: 5775000000 GHz

— TH; AvgiHald: 1H

A1 Gaisl ow WAiten: 20 48

R 1.1 48
Ref 10.00 dBm

Center Freq)|
6776000000 GHz

i
|
|
|
|
|
|

N e Pl 4
ICenter 5.775 GHz
HRes BW 820 kHz

#VBW 2.4 MHz

Occupled Bandwidth Total Power

75.522 MHz
177.58 kHz
81.23 MHz

99.00 %
-26,00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

w3 Points changed, ofl teces clearsd

Note :

In order to simplify the report, attached plots were only the most wide channel.
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Report No.: HCT-R-1603-F020-1

Conducted 6 dB Bandwidth

Model:LG-H850

WTEST RESULTS for 802.11a/n/ac_20MHz BW
Conducted 6 dB Bandwidth Measurements for 802.11a

Page 2 6 of 196

Al Measured Bandwidth | Minimum Bandwidth | o c.
Frequency [MHz] Ch;gnel [MHZz] [MHZz]
5745 149 16.362 0.5 Pass
5785 157 16.399 0.5 Pass
5825 165 16.352 0.5 Pass
Conducted 6 dB Bandwidth Measurements for802.11n_20MHz BW
802.11n(20MHz)Mode Measured Bandwidth | Minimum Bandwidth | o c .
Channel [MHz] [MHz] ass/ral
Frequency [MHz] No
5745 149 17.597 0.5 Pass
5785 157 17.609 0.5 Pass
5825 165 17.565 0.5 Pass
Conducted 6 dB Bandwidth Measurements for 802.11ac_20 MHz BW
At gl e Measured Bandwidth | Minimum Bandwidth | o c.
Frequency [MHz] Ch:ll:nel [MHZz] [MHZz]
5745 149 17.602 0.5 Pass
5785 157 17.586 0.5 Pass
5825 165 17.138 0.5 Pass
_ B} HCT CO.,LTD.
F-TP22-03 (Rev.00) 26 /19
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W TEST Plot for 802.11a/n/ac_20MHz BW

802.11a UNII 3 BAND 6dB Bandwidth (CH.165)

802.11n_20 MHz BW UNII 3 BAND 6dB Bandwidth(CH.157)

Agilent Spectrm Analyier  Decipied 5W
.l

L T 675 P
Center Freg

CenterFreq: 5525000000 GH2 Radie Std: Nene
Trig: Frea Run AvglHald 1H
Waitan: 20 48

5.825000000 GHz

‘IlGlm.Luw_ Radie Davice: BTS

Center Freq)|
6826000000 GHz

e - ~ Spand0 MHz
Sweep 3.B67 ms

lcenter 5.825 GHz

SRes BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power 19.& dBm

16.471 MHz
39,637 kHz
16.35 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

AgIent Spectrim Analyzer - Decipied BW
Frequency

Center Freq)|
5785000000 GHz

5 % 2 6
Center Freq: 5765000000 GHz Radie Std: Nene
»— Trig: Frea Run AvglHold- 11

WAitar: 20 48

kL ‘
Center Freq 5.785000000 GHz

WG Radie Davies: BTS
Ref Ofzet 1.1 4B

Ref 20,00 dBm
T

|
I
|
!
|
|
|

Icenter 5.785 GHz = —y T ~ SpandoMHz
“Res BW 100 kHz #VEW 300 KHz Sweep 3.867 ms

Occupled Bandwidth Total Power 19.5 dBm

17.693 MHz
34,635 kHz
17.61 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Agllent Spectrim Analyier  Decipied 5W
e

Center Freq: 5525000000 GHz Radi
w— Trig: Frea Run AvglHold- 11
WAitan: 20 48

Eele: Freq 5.825000000 GHz

Radis Davies: BTS

Center Freq)|

6826000000 GHz
|
|
|

iCenter 5.825 GHz =

SRes BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power 19.& dBm

17.678 MHz
47.091 kHz
17.14 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Note :

1. In order to simplify the report, attached plots were only the most wide channel.

F-TP22-03 (Rev.00)
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WTEST RESULTS for 802.11n/ac_40MHz BW
Conducted 6 dB Bandwidth Measurements for802.11n_40MHz BW

e s Measured Bandwidth | Minimum Bandwidth | o c.
Frequency [MHz] Ch:ll(r;nel [MHz] [MHz]
5755 151 35.757 0.5 Pass
5795 159 36.070 0.5 Pass

Conducted 6 dB Bandwidth Measurements for 802.11ac_40 MHz BW

e e Measured Bandwidth | Minimum Bandwidth | o & o
Frequency [MHz] Ch:ll(r;nel [MHZz] [MHZz]
5755 151 35.921 0.5 Pass
5795 159 36.118 0.5 Pass

W TEST Plot for 802.11n/ac _40MHz BW

802.11n_40 MHz BW UNII 3 BAND 6dB Bandwidth(CH.159)

802.11ac_40 MHz BW UNII 3 BAND 6dB Bandwidth(CH.159)

Agllent Spectrum Analyier  Oecipied 5W
e

:Cele: Freq 5.795000000 GHz

Fef Offzet 11.1 4B
Ref 15,00 dBm_

f_[cen:ler 5705 GHz
HRes BW 100 kHz
Occupled Bandwidth
36.120 MHz
31.044 kHz
36.07 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

OBW Power
x dB

T T Wi

~ Span 80 MHz
Sweep 7.667 ms

18,6 dBm

99.00 %
-6.00 dB

Center Freq)|
£.795000000 GHz

iy

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

Agilent Spectrim Analyier  Decipied 5W
ars

:Cele: Freq 5.795000000 GHz

Fef Offzet 11.1 4B
Ref 15,00 dBm_

et

|
_[cen'ter 5795 GHz
[#Res BW 100 kHz

FVEW 300 kHz
Total Power
36.130 MHz

34.1789 kHz
36.12 MHz

OBW Power
x dB

L] sty | P 8

~ Span &0 MHz
Sweep 7.667 ms

18,6 dBm

99.00 %
-6.00 dB

Note :

1. In order to simplify the report, attached plots were only the most wide channel.
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Page 2 9 of 196

W TEST RESULTS for 802.11ac_80MHz BW

Conducted 6 dB Bandwidth Measurements for802.11ac_80MHz BW

802.11ac(80MHz) Mode . - .
( ) Measured Bandwidth | Minimum Bandwidth Pass / Fail
hannel
Frequency [MHz] | © anne [MHZ] [MHZ]
5775 155 75.347 0.5 Pass
W TEST Plot for 802.11ac _80MHz BW
802.11ac_80 MHz BW UNII 3 BAND 6dB Bandwidth
(CH.155)
:g!lwm-u-lprr Diecapind BW - I
Center Freq 5775000000 GHz | g;;;;::i;;gnmm oz Radis ;LL:‘&'%;:' 2%
Ref Offzet 11.1 4B
Rel 10,00 dBm
! Ji bk UL o Aoyttt ottt ,-‘.1_.',1_u__|_._,l_r_l:_
: ,.|_.,f.._,.,a.-£.-d";.' 1 ."-.m.'“m.-h,..n,.
!" | |
|
!
T —————— T Bpan 120 MHz
SRes BW 100 kHz #VBW 300 kHz Sweep 11,53 ms
Occupled Bandwidth Total Power 19.0 dBm
75.371 MHz
Transmit Freq Error 34.B48 kHz OBW Power 99.00 %
x dB Bandwidth 75.35 MHz x dB 6,00 dB
Note :
1. In order to simplify the report, attached plots were only the most wide channel.
HCT CO.,LTD.
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m Straddle channels TEST RESULTS

Conducted Bandwidth Measurements for 802.11a/n/ac_20MHz BW (UNII 2C Band)

Page 3 0 of 196

Mode Frequency Channel Measured Minimum Pass /
[MHZz] No. Bandwidth [MHz] | Bandwidth [MHz] Fail
802.11a 15.56 N/A Pass
802.11n 5720 144 15.72 N/A Pass
802.11ac 15.68 N/A Pass
Conducted Bandwidth Measurements for 802.11a/n_20MHz BW (UNII 3 Band)
Mode Frequency Channel Measured Minimum Pass /
[MHZz] No. Bandwidth [MHz] | Bandwidth [MHz] Fail
802.11a 5.72 N/A Pass
802.11n 5720 144 5.60 N/A Pass
802.11ac 5.68 N/A Pass
_ } HCT CO.,LTD.
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m] Straddle channels TEST Plot for 802.11a/n/ac_20MHz BW

802.11a CH.144 Bandwidth 802.11n_20MHz BW CH.144 Bandwidth

Ient Spectrm Analyier  Swept SA lent Spectrm Analyier  Swept SA

Center Fraq 5720000000 GHz e hvg Type: RMS
T Wide e Trig: Free Run AvgiHold: 1H
1F Graim:Low Atten: 20 48

BAvg Type: RMS
=+ Trig: Frea Run AvgiHold: 11
Adzen: 20 48

Ref Offset 111 dB
Rel 20.00 dEm

Ref Offset 111 dB
Rel 20.00 dEBm

Center Freq
£.720000000 GHz

Center Freq|
£.720000000 GHz

|center 572000GHz ~ Span40.00 MHz

~ Span 40,00 MHz
Res BW 200 kHz Sweep 1.000 ms (1001 pts)

Sweep 1.000 ms (1001 pts)

1864 GHz, 3006 dBm_ 18 48 GHZ.
MHz . 18) 24 457 dB., MHz ! 18]

GHz/ 2500 GHz|
MHz

500 00~ 0w O e a2

§
g

#Avg Type: RMS
Trig: Frea Run Avgitold: 111
Atten: 20 48

Ref Offset 111 dB
Rel 20.00 dEm

Center Freq|
£.720000000 GHz
f=—

Start Freq
5700000000 GHz

|center 572000 GHz ~ Span 40.00 MHz,
Res BW 200 kHz Sweep 1.000 ms (1001 pts)

ZEwmm

]

F-TP22-03 (Rev.00) 31 /19 HCT CO.,LTD.
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Model:LG-H850

m] Straddle channels TEST RESULTS
Conducted Bandwidth Measurements for 802.11n/ac_40MHz BW (UNII 2C Band)

Mode Frequency Channel Measured Minimum Pass /
[MHZz] No. Bandwidth [MHz] | Bandwidth [MHz] Fail
802.11n 34.72 N/A Pass
5710 142
802.11ac 34.88 N/A Pass
Conducted Bandwidth Measurements for 802.11n/ac_40MHz BW (UNII 3 Band)
Mode Frequency Channel Measured Minimum Pass /
[MHZz] No. Bandwidth [MHz] | Bandwidth [MHz] Fail
802.11n 4.96 N/A Pass
5710 142
802.11ac 4.80 N/A Pass

@] Straddle channels TEST Plot for 802.11n/ac_40MHz BW

802.11n_40MHz BW CH.142 Bandwidth

802.11ac_40MHz BW CH.142 Bandwidth

APt Sgctriom Analyarr - Swept 5
Center Freq 5.710000000 GHz
PO Fast

Ref Offset 111 dB
v Rel 20.00 dEBm

I
|
[
|

lcenters7i0006Hz
#Res BW 300 kHz

BAvg Type: RMS
AvgiHold: 11

#VBW 1.2 MHz

" Span 80.00 MHz

01 pts)

s z
Zowoummmun s §

]

Agilent Spectrim Analyirr - Swept SA

Ref Offset 111 dB
Rel 20.00 dEm

|

#Res BW 380 kHz

|center 5.71000GHz

BAvg Type: RMS
1M

AvgiHald

Center Freq
5710000000 GHz

ey T
Sowm- o D

]

AT

F-TP22-03 (Rev.00) HCT CO.,LTD.

FCC ID: ZNFH850
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m Straddle channels TEST RESULTS

Page 3 3 of 196

Conducted Bandwidth Measurements for 802.11ac_80MHz BW (UNII 2C Band)

Mode Frequency Channel Measured Minimum Pass /
[MHZz] No. Bandwidth [MHz] | Bandwidth [MHz] Fail
802.11ac 5690 138 75.36 N/A Pass
Conducted Bandwidth Measurements for 802.11ac_80MHz BW (UNII 3 Band)
Mode Frequency Channel Measured Minimum Pass /
[MHZz] No. Bandwidth [MHz] | Bandwidth [MHz] Fail
802.11ac 5690 138 5.76 N/A Pass
m] Straddle channels TEST Plot for 802.11ac_80MHz BW
802.11ac_80MHz BW CH.138 Bandwidth
C;:;:;:;O:;:O ‘ e un ::::H:::.":JF:IMSI
T s Center Freq
f=——
| P swiin
Ir iy,
| et
] S e e - 2 ]
g:;eErlé ephig #VBW 2.4 MHz2 mnmﬁom
= |AkiE Man|
é Freq Offset
B UdH
HCT CO.,LTD.
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8.30UTPUT POWER MEASUREMENT
Test Requirements and limit, §15.407(a)(1)
A transmitter antenna terminal of EUT is connected to the input of a Power meter or Spectrum

Page 3 4 of 196

Analyzer.Measurement is made while the EUT is operating in transmission mode at the

appropriate frequencies.

mLimit
Limit
Band Mode
(dBm)
UNII 1, 2A, 2C 802.11a,n,ac 23.98
UNII 3 802.11a,n,ac 30.00

Note : According to KDB644545 D03 v01, the limit on maximum conducted output power in each

U-NII band for straddle channel is computed based on the portion of the emission bandwidth

contained within that band.
@] TEST CONFIGURATION(20 MHz BW)

EUT

Coax cable

Power Sensor

Power Meter

@mTEST PROCEDURE(20 MHz BW)

» Average Power(Procedure E.3.a in KDB 789033, issued 01/08/2016).
1. Measure the duty cycle.

2. Measure the average power of the transmitter. This measurement is an average over both

the on and off periods of the transmitter.

3. Add 10 log (1/x), where x is the duty cycle, to the measured power in order to compute the

average power during the actual transmission times.

Note :

1. Actual value of loss for the attenuator and cable combination is below table.

Band

Loss(dB)

UNII 1, 2A,

2C, 3

11.1

(Actual value of loss for the attenuator and cable combination)

2. In case of UNII channels 138, 142 and 144, this device is satisfied with KDB644545 D03.

F-TP22-03 (Rev.00)
FCC ID: ZNFH850
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m] TEST CONFIGURATION(40 MHz BW& 80 MHz BW)

EUT Spectrum Analyzer

Coax cable

mTEST PROCEDURE(40 MHz BW& 80 MHz BW)
= Average Power

The transmitter output is connected to the Spectrum Analyzer. We use the spectrum analyzer’'s
integrated band power measurement function. We tested according to Method SA-2 in KDB
789033(issued 01/08/2016).
The Spectrum Analyzer is set to

1. Measure the duty cycle.

Set span to encompass the 26 dB EBW of the signal.

RBW =1 MHz.

VBW 2 3 MHz.

Number of points in sweep = 2*span/RBW.

Sweep time = auto.

Detector = RMS.

Do not use sweep triggering. Allow the sweep to “free run”.

Trace average at least 100 traces in power averaging(RMS) mode
. Integrated bandwidth = OBW
. Add 10log(1/x), where x is the duty cycle, to the measured power in order to compute the

o3 0 0N Ok 0N

- O

average power during the actual transmission times.

m]Sample Calculation (Conducted)

Output Power = Reading Value + ATT loss + Cable loss(1 ea) + Duty Cycle Factor

Note: 1. Spectrum reading values are not plot data. The power results in plot is already including the actual
values of loss for the attenuator and cable combination.

2. Spectrum offset = Attenuator loss + Cable loss

3.Actual value of loss for the attenuator and cable combination is below table.

Band Loss(dB)
UNII 1, 2A, 2C, 3 11.1

(Actual value of loss for the attenuator and cable combination)
4. In case of UNII channels 138, 142 and 144, this device is satisfied with KDB644545 D03.

F-TP22-03 (Rev.00) 35 /19 HCT CO.,LTD.
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802.11a_20MHz BW (UNII 1)

mTEST RESULTS
Conducted Output Power Measurements (802.11a Mode: 5180~5240)

Model:LG-H850

Page 3 6 of 196

802.11a(20MHz) Mode Measured
Frequency Channel HEE Mgzi\lljerf ‘ Du;zc(t:g::le Powe:(dBm) Lt
[MHz] No. LB (dBm) (dB) Duty Cycle | (4BM)
Factor(dB)

6 13.53 0.03 13.56 23.98

9 13.50 0.05 13.55 23.98

12 13.46 0.06 13.52 23.98

18 13.45 0.09 13.54 23.98

>180 36 24 13.41 0.12 13.53 23.98
36 13.31 0.22 13.53 23.98

48 13.32 0.24 13.56 23.98

54 13.23 0.27 13.50 23.98

6 13.46 0.03 13.49 23.98

9 13.47 0.05 13.52 23.98

12 13.40 0.06 13.46 23.98

18 13.37 0.09 13.46 23.98

5200 10 24 13.33 0.12 13.45 23.98
36 13.21 0.22 13.43 23.98

48 13.31 0.24 13.55 23.98

54 13.25 0.27 13.52 23.98

6 13.51 0.03 13.54 23.98

9 13.45 0.05 13.50 23.98

12 13.45 0.06 13.51 23.98

18 13.42 0.09 13.51 23.98

5240 8 24 13.37 0.12 13.49 23.98
36 13.28 0.22 13.50 23.98

48 13.32 0.24 13.56 23.98

54 13.19 0.27 13.46 23.98

F-TP22-03 (Rev.00) 36 /196 HCT CO,LTD.
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802.11a _20MHz BW (UNII 2A)
W TEST RESULTS

Model:LG-H850

Page 3 7 of 196

Conducted Output Power Measurements (802.11a Mode: 5260~5320)

802.11a Mode " ; butv Cvel I:’Meas(t:i r;d :
easure uty ycCle ower m ..
ey | ol | gmps | v | R e | @,
. Factor(dB)

6 13.27 0.03 13.30 23.98
9 13.25 0.05 13.30 23.98
12 13.23 0.06 13.29 23.98
18 13.20 0.09 13.29 23.98
5260 >2 24 13.33 0.12 13.45 23.98
36 13.25 0.22 13.47 23.98
48 13.10 0.24 13.34 23.98
54 13.01 0.27 13.28 23.98
6 13.37 0.03 13.40 23.98
9 13.35 0.05 13.40 23.98
12 13.34 0.06 13.40 23.98
18 13.30 0.09 13.39 23.98
5300 60 24 13.27 0.12 13.39 23.98
36 12.99 0.22 13.21 23.98
48 13.22 0.24 13.46 23.98
54 13.08 0.27 13.35 23.98
6 13.16 0.03 13.19 23.98
9 13.36 0.05 13.41 23.98
12 13.35 0.06 13.41 23.98
18 13.31 0.09 13.40 23.98
5320 64 24 13.27 0.12 13.39 23.98
36 12.98 0.22 13.20 23.98
48 13.23 0.24 13.47 23.98
54 13.13 0.27 13.40 23.98

F-TP22-03 (Rev.00) 37 /196 HCT CO.,LTD.
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802.11a _20MHz BW (UNII 2C)

mTEST RESULTS
Conducted Output Power Measurements (802.11aMode: 5500~5720)
802.11a Mode Measured
Frequency Channel (I\IITS?S) Mgzi\lljerf ‘ Du;Zc?gfle Powe:(dBm) (Iaiénni:)
[MHZz] No. (dBm) (dB) Duty Cycle
Factor(dB)
6 13.42 0.03 13.45 23.98
9 13.28 0.05 13.33 23.98
12 13.33 0.06 13.39 23.98
5500 100 18 13.29 0.09 13.38 23.98
24 13.26 0.12 13.38 23.98
36 13.28 0.22 13.50 23.98
48 13.20 0.24 13.44 23.98
54 13.19 0.27 13.46 23.98
6 13.23 0.03 13.26 23.98
9 13.20 0.05 13.25 23.98
12 13.19 0.06 13.25 23.98
5580 16 18 13.15 0.09 13.24 23.98
24 13.09 0.12 13.21 23.98
36 13.02 0.22 13.24 23.98
48 13.07 0.24 13.31 23.98
54 12.94 0.27 13.21 23.98
6 12.87 0.03 12.90 23.98
9 12.88 0.05 12.93 23.98
12 12.87 0.06 12.93 23.98
18 12.88 0.09 12.97 23.98
5720 144
24 12.81 0.12 12.93 23.98
36 12.79 0.22 13.01 23.98
48 12.78 0.24 13.02 23.98
54 12.66 0.27 12.93 23.98
F-TP22-03 (Rev.00) 38 /196 HCT CO.,LTD.
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802.11a _20MHz BW (UNII 3)

WTEST RESULTS
Conducted Output Power Measurements (802.11a Mode: 5745~5825)

Model:LG-H850

Page 3 9 of 196

802.11a (20MHz) Mode Measured
Frequency Channel (nges) Mgzi\lljerf ‘ Du;zc(:g::le Powe:(dBm) (Iaiénni:)

[MHZz] No. (dBm) (dB) Duty Cycle
Factor(dB)

6 13.38 0.03 13.41 30

9 13.39 0.05 13.44 30

12 13.34 0.06 13.40 30

18 13.28 0.09 13.37 30

3745 149 24 13.26 0.12 13.38 30

36 13.37 0.22 13.59 30

48 13.26 0.24 13.50 30

54 13.16 0.27 13.43 30

6 13.44 0.03 13.47 30

9 13.46 0.05 13.51 30

12 13.42 0.06 13.48 30

18 13.42 0.09 13.51 30

3785 157 24 13.37 0.12 13.49 30

36 13.26 0.22 13.48 30

48 13.25 0.24 13.49 30

54 13.15 0.27 13.42 30

6 13.48 0.03 13.51 30

9 13.46 0.05 13.51 30

12 13.45 0.06 13.51 30

18 13.29 0.09 13.38 30

5825 165 24 13.27 0.12 13.39 30

36 13.16 0.22 13.38 30

48 13.33 0.24 13.57 30

54 13.10 0.27 13.37 30

F-TP22-03 (Rev.00) 39 /196 HCT CO.LTD.
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802.11n _20MHz BW (UNII 1)

mTEST RESULTS
Conducted Output Power Measurements (802.11n_20M BW Mode: 5180~5240)

Model:LG-H850

Page 4 0 of 196

802.11n(20MHz) Mode I:’MeasurBed
Frequency Channel I':\"g; Mgzi\lljerf ‘ Du;zc(:g::le owe:(d ™ (Ia'énn':)
[MHZz] No. (dBm) (dB) E:(t:\t(o?(\:jcé(;
0 13.08 0.03 13.11 23.98
1 13.13 0.07 13.20 23.98
2 13.04 0.10 13.14 23.98
3 13.03 0.13 13.16 23.98
>180 36 4 12.94 0.18 13.12 23.98
5 12.92 0.25 13.17 23.98
6 12.87 0.26 13.13 23.98
7 12.92 0.30 13.22 23.98
0 13.13 0.03 13.16 23.98
1 13.12 0.07 13.19 23.98
2 13.01 0.10 13.11 23.98
3 13.02 0.13 13.15 23.98
5200 40 4 13.03 0.18 13.21 23.98
5 12.91 0.25 13.16 23.98
6 12.90 0.26 13.16 23.98
7 12.92 0.30 13.22 23.98
0 13.21 0.03 13.24 23.98
1 13.17 0.07 13.24 23.98
2 13.15 0.10 13.25 23.98
3 13.10 0.13 13.23 23.98
5240 18 4 13.09 0.18 13.27 23.98
5 13.01 0.25 13.26 23.98
6 13.02 0.26 13.28 23.98
7 12.98 0.30 13.28 23.98
F-TP22-03 (Rev.00) 40 /19 HCT CO,LTD.
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802.11n _20MHz BW (UNII 2A)

WTEST RESULTS
Conducted Output Power Measurements (802.11n_20M BW Mode: 5260~5320)

Model:LG-H850

Page 4 1 of 196

802.11n(20MHz) Mode e
Measured Duty Cycle | Power(dBm) _
Frequency Channel Ilr\‘ndc; Power Factor + (hlénnl:)
[MHZz] No. (dBm) (dB) Duty Cycle
Factor(dB)
0 13.18 0.03 13.21 23.98
1 12.92 0.07 12.99 23.98
2 13.05 0.10 13.15 23.98
3 13.05 0.13 13.18 23.98
5260 52
4 12.91 0.18 13.09 23.98
5 12.85 0.25 13.10 23.98
6 12.89 0.26 13.15 23.98
7 12.86 0.30 13.16 23.98
0 12.99 0.03 13.02 23.98
1 12.93 0.07 13.00 23.98
2 12.89 0.10 12.99 23.98
3 12.94 0.13 13.07 23.98
5300 60
4 12.87 0.18 13.05 23.98
5 12.83 0.25 13.08 23.98
6 12.81 0.26 13.07 23.98
7 12.75 0.30 13.05 23.98
0 13.00 0.03 13.03 23.98
1 12.99 0.07 13.06 23.98
2 12.97 0.10 13.07 23.98
3 12.94 0.13 13.07 23.98
5320 64
4 12.84 0.18 13.02 23.98
5 12.84 0.25 13.09 23.98
6 12.78 0.26 13.04 23.98
7 12.75 0.30 13.05 23.98
HCT CO.,LTD.
F-TP22-03 (Rev.00) 41 /19

FCC ID: ZNFH850




aCT

HCTCO., LTD

Report No.: HCT-R-1603-F020-1

802.11n _20MHz BW (UNII 2C)

WTEST RESULTS
Conducted Output Power Measurements (802.11n_20M BW Mode: 5500~5720)

Model:LG-H850

Page 4 2 of 196

802.11n(20MHz) Mode Measured
Measured Duty Cycle | Power(dBm) _

Frequency Channel I':\"g; Power Factor + (Ia'énn':)
[MHZz] No. (dBm) (dB) Duty Cycle
Factor(dB)

0 13.12 0.03 13.15 23.98

1 13.06 0.07 13.13 23.98

2 13.08 0.10 13.18 23.98

5500 100 3 12.90 0.13 13.03 23.98

4 12.95 0.18 13.13 23.98

5 12.78 0.25 13.03 23.98

6 12.90 0.26 13.16 23.98

7 12.85 0.30 13.15 23.98

0 12.81 0.03 12.84 23.98

1 12.79 0.07 12.86 23.98

2 12.83 0.10 12.93 23.98

5580 16 3 12.76 0.13 12.89 23.98

4 12.71 0.18 12.89 23.98

5 12.75 0.25 13.00 23.98

6 12.61 0.26 12.87 23.98

7 12.62 0.30 12.92 23.98

0 12.52 0.03 12.55 23.98

1 12.67 0.07 12.74 23.98

2 12.59 0.10 12.69 23.98

5790 144 3 12.62 0.13 12.75 23.98

4 12.53 0.18 12.71 23.98

5 12.49 0.25 12.74 23.98

6 12.49 0.26 12.75 23.98

7 12.46 0.30 12.76 23.98

F-TP22-03 (Rev.00) 42 /19 HCT CO.,LTD.

FCC ID: ZNFH850




aCT

HCTCO., LTD

Report No.: HCT-R-1603-F020-1

802.11n _20MHz BW (UNII 3)

WTEST RESULTS
Conducted Output Power Measurements (802.11n_20M BW Mode: 5745~5825)

Model:LG-H850

Page 4 3 of 196

802.11n(20MHz) Mode I:’MeasurBed
Frequency Channel I':\"g; Mgzi\lljerf ‘ Du;zc(:g::le owe:(d ™ (Ia'énn':)
[MHZz] No. (dBm) (dB) E:(t:\t(o?(\:jcé(;
0 13.18 0.03 13.21 30
1 13.16 0.07 13.23 30
2 13.11 0.10 13.21 30
3 12.93 0.13 13.06 30
S745 149 4 13.08 0.18 13.26 30
5 13.03 0.25 13.28 30
6 13.01 0.26 13.27 30
7 12.91 0.30 13.21 30
0 13.00 0.03 13.03 30
1 13.02 0.07 13.09 30
2 12.99 0.10 13.09 30
3 13.12 0.13 13.25 30
>785 157 4 12.88 0.18 13.06 30
5 12.80 0.25 13.05 30
6 12.81 0.26 13.07 30
7 12.88 0.30 13.18 30
0 13.07 0.03 13.10 30
1 13.05 0.07 13.12 30
2 13.05 0.10 13.15 30
3 13.00 0.13 13.13 30
5825 165 4 12.96 0.18 13.14 30
5 12.93 0.25 13.18 30
6 12.85 0.26 13.11 30
7 12.86 0.30 13.16 30
F-TP22-03 (Rev.00) 43 /19 HCT CO..LTD.

FCC ID: ZNFH850




aCT

HCTCO., LTD

Report No.: HCT-R-1603-F020-1

802.11ac _20MHz BW (UNII 1)

mTEST RESULTS
Conducted Output Power Measurements (802.11ac_20M BW Mode: 5180~5240)

Model:LG-H850

Page 4 4 of 196

802.11ac(20MHz) Mode Measured

Frequency Channel I':\"g; Mgzi\lljerf ‘ Du;zc(:g::le Powe:(dBm) (Iaiénni:)
[MHZz] No. (dBm) (dB) Duty Cycle
Factor(dB)

0 13.05 0.04 13.09 23.98

1 13.03 0.07 13.10 23.98

2 12.99 0.11 13.10 23.98

3 13.06 0.14 13.20 23.98

5180 36 4 13.05 0.19 13.24 23.98

5 12.98 0.24 13.22 23.98

6 12.98 0.23 13.21 23.98

7 12.88 0.29 13.17 23.98

8 12.91 0.34 13.25 23.98

0 13.16 0.04 13.20 23.98

1 13.12 0.07 13.19 23.98

2 13.10 0.11 13.21 23.98

3 13.07 0.14 13.21 23.98

5200 40 4 13.01 0.19 13.20 23.98

5 12.97 0.24 13.21 23.98

6 12.84 0.23 13.07 23.98

7 12.89 0.29 13.18 23.98

8 12.90 0.34 13.24 23.98

0 13.25 0.04 13.29 23.98

1 13.20 0.07 13.27 23.98

2 13.01 0.11 13.12 23.98

3 13.18 0.14 13.32 23.98

5240 48 4 13.15 0.19 13.34 23.98

5 12.85 0.24 13.09 23.98

6 12.84 0.23 13.07 23.98

7 13.04 0.29 13.33 23.98

8 12.76 0.34 13.10 23.98

F-TP22-03 (Rev.00) 44 /19 HCT CO,LTD.

FCC ID: ZNFH850




aCT

HCTCO., LTD

Report No.: HCT-R-1603-F020-1

802.11ac _20MHz BW (UNII 2A)

WTEST RESULTS
Conducted Output Power Measurements (802.11ac_20M BW Mode: 5260~5320)

Model:LG-H850

Page 4 5 of 196

802.11ac(20MHz) Mode Measured

Frequency Channel I':\"g; Mgzi\lljerf ‘ Du;zc(:g::le Powe:(dBm) (Iaiénni:)
[MHZz] No. (dBm) (dB) Duty Cycle
Factor(dB)

0 13.04 0.04 13.08 23.98

1 12.98 0.07 13.05 23.98

2 12.99 0.11 13.10 23.98

3 12.95 0.14 13.09 23.98

5260 52 4 12.87 0.19 13.06 23.98

5 12.84 0.24 13.08 23.98

6 12.81 0.23 13.04 23.98

7 12.77 0.29 13.06 23.98

8 12.73 0.34 13.07 23.98

0 12.90 0.04 12.94 23.98

1 12.90 0.07 12.97 23.98

2 12.85 0.11 12.96 23.98

3 12.84 0.14 12.98 23.98

5300 60 4 12.78 0.19 12.97 23.98

5 12.80 0.24 13.04 23.98

6 12.70 0.23 12.93 23.98

7 12.91 0.29 13.20 23.98

8 12.65 0.34 12.99 23.98

0 12.95 0.04 12.99 23.98

1 12.92 0.07 12.99 23.98

2 12.90 0.11 13.01 23.98

3 12.87 0.14 13.01 23.98

5320 64 4 12.82 0.19 13.01 23.98

5 12.79 0.24 13.03 23.98

6 12.78 0.23 13.01 23.98

7 12.73 0.29 13.02 23.98

8 12.70 0.34 13.04 23.98

F-TP22-03 (Rev.00) 45 /19 HCT CO..LTD.

FCC ID: ZNFH850




aCT

HCTCO., LTD

Report No.: HCT-R-1603-F020-1

802.11ac _20MHz BW (UNII 2C)

WTEST RESULTS
Conducted Output Power Measurements (802.11ac_20M BW Mode: 5500~5720)

Model:LG-H850

Page 4 6 of 196

802.11ac(20MHz) Mode Measured

Frequency Channel I':\"g; Mgzi\lljerf ‘ Du;zc(:g::le Powe:(dBm) (Iaiénni:)
[MHZz] No. (dBm) (dB) Duty Cycle
Factor(dB)

0 13.10 0.04 13.14 23.98

1 13.05 0.07 13.12 23.98

2 13.07 0.11 13.18 23.98

3 13.00 0.14 13.14 23.98

5500 100 4 12.99 0.19 13.18 23.98

5 12.79 0.24 13.03 23.98

6 12.86 0.23 13.09 23.98

7 12.97 0.29 13.26 23.98

8 12.72 0.34 13.06 23.98

0 12.81 0.04 12.85 23.98

1 12.84 0.07 12.91 23.98

2 12.82 0.11 12.93 23.98

3 12.79 0.14 12.93 23.98

5580 116 4 12.65 0.19 12.84 23.98

5 12.67 0.24 12.91 23.98

6 12.66 0.23 12.89 23.98

7 12.60 0.29 12.89 23.98

8 12.55 0.34 12.89 23.98

0 12.69 0.04 12.73 23.98

1 12.66 0.07 12.73 23.98

2 12.61 0.11 12.72 23.98

3 12.60 0.14 12.74 23.98

5720 144 4 12.54 0.19 12.73 23.98

5 12.52 0.24 12.76 23.98

6 12.47 0.23 12.70 23.98

7 12.41 0.29 12.70 23.98

8 12.41 0.34 12.75 23.98

F-TP22-03 (Rev.00) 46 /19 HCT CO,LTD.

FCC ID: ZNFH850




aCT

HCTCO., LTD

Report No.: HCT-R-1603-F020-1

802.11ac _20MHz BW (UNII 3)

WTEST RESULTS
Conducted Output Power Measurements (802.11ac_20M BW Mode: 5745~5825)

Model:LG-H850

Page 4 7 of 196

802.11ac(20MHz) Mode Measured
Frequency Channel I':\"g; Mgzi\lljerf ‘ Du;zc(:g::le Powe:(dBm) (Iaiénni:)

[MHZz] No. (dBm) (dB) Duty Cycle
Factor(dB)

0 13.20 0.04 13.24 30

1 13.13 0.07 13.20 30

2 12.97 0.11 13.08 30

3 13.08 0.14 13.22 30

5745 149 4 13.11 0.19 13.30 30

5 13.06 0.24 13.30 30

6 12.79 0.23 13.02 30

7 12.84 0.29 13.13 30

8 12.81 0.34 13.15 30

0 13.06 0.04 13.10 30

1 13.00 0.07 13.07 30

2 13.02 0.11 13.13 30

3 12.98 0.14 13.12 30

5785 157 4 12.94 0.19 13.13 30

5 12.87 0.24 13.11 30

6 12.87 0.23 13.10 30

7 12.86 0.29 13.15 30

8 12.84 0.34 13.18 30

0 13.13 0.04 13.17 30

1 13.13 0.07 13.20 30

2 13.07 0.11 13.18 30

3 13.10 0.14 13.24 30

5825 165 4 13.03 0.19 13.22 30

5 12.98 0.24 13.22 30

6 12.97 0.23 13.20 30

7 12.91 0.29 13.20 30

8 12.88 0.34 13.22 30

F-TP22-03 (Rev.00) 47 /19 HCT CO..LTD.

FCC ID: ZNFH850




aCT
HCTCO., LTD

Report No.: HCT-R-1603-F020-1 Page 4 8 of 196

Model:LG-H850

802.11n _40MHz BW (UNII 1)
mTEST RESULTS
Conducted Output Power Measurements (802.11n_40M BW Mode: 5190~5230)

802.11n(40MHz) Mode Measured
Measured Duty Cycle | Power(dBm) _
Frequency Channel I':\"g; Power Factor + (Ia'énn':)
[MHZz] No. (dBm) (dB) Duty Cycle
Factor(dB)
0 11.45 0.04 11.49 23.98
1 11.45 0.05 11.50 23.98
2 11.42 0.11 11.53 23.98
3 10.44 0.15 10.59 23.98
5190 38
4 10.39 0.22 10.61 23.98
5 10.33 0.27 10.60 23.98
6 10.33 0.27 10.60 23.98
7 10.33 0.29 10.62 23.98
0 11.65 0.04 11.69 23.98
1 11.63 0.05 11.68 23.98
2 11.61 0.11 11.72 23.98
3 10.62 0.15 10.77 23.98
5230 46
4 10.62 0.22 10.84 23.98
5 10.59 0.27 10.86 23.98
6 10.56 0.27 10.83 23.98
7 10.47 0.29 10.77 23.98
F-TP22-03 (Rev.00) 48 /19 HCT CO.,LTD.

FCC ID: ZNFH850




aCT
HCTCO., LTD

Report No.: HCT-R-1603-F020-1 Page 4 9 of 196

Model:LG-H850

802.11n _40MHz BW (UNII 2A)
WTEST RESULTS
Conducted Output Power Measurements (802.11n_40M BW Mode: 5270~5310)

802.11n(40MHz) Mode e
Measured Duty Cycle | Power(dBm) _

Frequency Channel Ilr\‘ndc; Power Factor + (hlénnl:)

[MHZz] No. (dBm) (dB) Duty Cycle

Factor(dB)
0 11.55 0.04 11.59 23.98
1 11.50 0.05 11.56 23.98
2 11.44 0.11 11.55 23.98
3 10.45 0.15 10.60 23.98

5270 54
4 10.37 0.22 10.59 23.98
5 10.66 0.27 10.93 23.98
6 10.53 0.27 10.80 23.98
7 10.65 0.29 10.94 23.98
0 11.76 0.04 11.80 23.98
1 11.55 0.05 11.60 23.98
2 11.69 0.11 11.81 23.98
3 10.77 0.15 10.92 23.98
5310 62
4 10.60 0.22 10.82 23.98
5 10.58 0.27 10.85 23.98
6 10.64 0.27 10.91 23.98
7 10.54 0.29 10.83 23.98
HCT CO.,LTD.
F-TP22-03 (Rev.00) 49 /19

FCC ID: ZNFH850




aCT

HCTCO., LTD

Report No.: HCT-R-1603-F020-1

802.11n _40MHz BW (UNII 2C)

WTEST RESULTS
Conducted Output Power Measurements (802.11n_40M BW Mode: 5510~5710)

Model:LG-H850

Page 5 0 of 196

802.11n(40MHz) Mode Measured
Measured Duty Cycle | Power(dBm) _
Frequency Channel I':\"g; Power Factor + (Ia'énn':)
[MHZz] No. (dBm) (dB) Duty Cycle
Factor(dB)
0 11.68 0.04 11.72 23.98
1 11.60 0.05 11.66 23.98
2 11.57 0.11 11.68 23.98
3 10.61 0.15 10.76 23.98
5510 102
4 10.54 0.22 10.75 23.98
5 10.54 0.27 10.81 23.98
6 10.46 0.27 10.73 23.98
7 10.38 0.29 10.67 23.98
0 11.52 0.04 11.56 23.98
1 11.33 0.05 11.38 23.98
2 11.27 0.11 11.39 23.98
3 10.45 0.15 10.60 23.98
5550 110
4 10.45 0.22 10.67 23.98
5 10.36 0.27 10.63 23.98
6 10.35 0.27 10.62 23.98
7 10.36 0.29 10.66 23.98
0 11.05 0.04 11.09 23.98
1 11.13 0.05 11.18 23.98
2 11.08 0.11 11.19 23.98
3 10.07 0.15 10.22 23.98
5710 142
4 9.87 0.22 10.09 23.98
5 9.88 0.27 10.15 23.98
6 9.82 0.27 10.09 23.98
7 9.82 0.29 10.12 23.98
HCT CO.,LTD.
F-TP22-03 (Rev.00) 50 /19

FCC ID: ZNFH850




aCT
HCTCO., LTD

Report No.: HCT-R-1603-F020-1 Page 51 of 196

Model:LG-H850

802.11n_40MHz BW (UNII 3)
mTEST RESULTS
Conducted Output Power Measurements (802.11n_40M BW Mode: 5755~5795)

802.11n(40MHz) Mode Measured

Measured Duty Cycle | Power(dBm) _
Frequency Channel I':\"g; Power Factor + (Ia'énn':)

[MHZz] No. (dBm) (dB) Duty Cycle

Factor(dB)
0 11.53 0.04 11.57 30
1 11.55 0.05 11.60 30
2 11.49 0.11 11.60 30
3 10.49 0.15 10.64 30

5755 151
4 10.46 0.22 10.68 30
5 10.39 0.27 10.66 30
6 10.31 0.27 10.59 30
7 10.32 0.29 10.62 30
0 11.56 0.04 11.60 30
1 11.58 0.05 11.64 30
2 11.54 0.11 11.65 30
3 10.58 0.15 10.73 30
5795 159
4 10.50 0.22 10.72 30
5 10.46 0.27 10.72 30
6 10.42 0.27 10.69 30
7 10.40 0.29 10.70 30
HCT CO.,LTD.
F-TP22-03 (Rev.00) 51 /19

FCC ID: ZNFH850



aCT
HCTCO., LTD

Model:LG-H850

Page 5 2 of 196

Report No.: HCT-R-1603-F020-1 LG-

W TEST Plot for 802.11n_40MHz BW

802.11n_40 MHz BW UNII 1 BAND Average Power
(5190 MHz ~5230 MHz) CH 46MCS2

802.11n_40 MHz BW UNII 2A BAND Average Power
(5270 MHz ~5310 MHz) CH 62MCS2

na!lmc Sprtrim Analyzer - Dl Pt

Center Freq: 5230000000 GHz Radic Std: Nene

w— Trig: Frea Run AvplHold 1004100
WAter: 20 48

Cenler Freq 5. 230000000 GHz

"GIHLW_ Radie Davice: BTS

Center Freq)|
£.230000000 GHz

lcenter 5.23CHz
[#Res BW 1 MHz #VEBW 3 MHz

Channel Power Power Spectral Density

11.61 dBm /36.25 MHz -63.98 dBm /Hz

Agilent Spectrum Analyier - Channal P
Pl 08¢ 13244 PMFue) 31, 2086
Radie Std: Nem

CenterFreq: 5310000000 GHz
AvpiHokd 1004100

Center Freq 5.310000000 GHz
—e— Trig: Frea Run
AIF Gaiml ow WATen: 20 48 Radis Device: BTS

Ref Cffzet 11.1 4B
Ref 15,00 dBm
T

I ~ Span72.4 MHz
[#Res BW 1 MHz #VEBW 3 MHz Sweep 1ms

Channel Power

11.69 dBm 1 36.2 MHz

Power Spectral Density

-63.89 dBm /Hz

802.11n_40 MHz BW UNII 2C BAND Average Power
(56510 MHz ~5710 MHz) CH 102MCS0

802.11n_40 MHz BW UNII 3 BAND Average Power
(5755 MHz ~5795 MHz) CH 159MCS2

Agilent Spectrum Analyier - Channal P

L e 1 o 741 T8
£.510000000 GHz Clnlnl’l‘lq u!m GHz Radie Std: Nene

Trig: FuI Run AvpiHaold 1004100

Center Freg
Radie Davice: BTS

Ref Cffzet 11.1 4B
Refl 15,00 dBm

CenterFreq)|
6510000000 GHz

lcemer 551 GHz T gpan 7248 MHz]

nn!lmt Spctrim Analyier | el Pt
TR 8= |7 Pbd st 751, 218
Center Freq: 5795000000 GHz Radie Std: Nem
—e— Trig: Frea Run AvglHokd: 1604100
WAter: 20 48 Radis Device: BTS

Cenlel Freq 5. ?QRGBODOO GHz

HIF Gaimil ow

Ref Offset 11.1 4B
Ref 15,00 dBm

{10 e |
T —_—

* [ T Center Freq)|
| } S 5796000000 GHz|

|
|
|

~ Span72.5 MHz

__lc enter 5.795 GHz

f#Res BW 1MHz
Channel Power

11.68 dBm 1 36.24 MHz

#VBW 3 MHz

Power Spectral Density

-63.91 dBm /Hz

HRes BW 1 MHz

Channel Power

11.54 dBm 1 36.25 MHz

#VEBW 3 MHz Sweep 1ms
Power Spectral Density

-64.05 dBm Hz

F-TP22-03 (Rev.00)

FCC ID: ZNFH850

52 /196

HCT CO.,LTD.




aCT
HCTCO., LTD

Report No.: HCT-R-1603-F020-1 Page 5 3 of 196

Model:LG-H850

802.11ac_40 MHz BW(UNII 1)
mTEST RESULTS
Conducted Output Power Measurements (802.11ac_40M BW Mode: 5190~5230)

802.11ac(40MHz) Mode Measured
Frequency Channel I':\"g; Mgzi\lljerf ‘ Du;zc(:g::le Powe:(dBm) (Iaiénni:)
[MHZz] No. (dBm) (dB) Duty Cycle
Factor(dB)
0 11.32 0.03 11.35 23.98
1 11.31 0.07 11.39 23.98
2 11.35 0.11 11.46 23.98
3 10.41 0.10 10.50 23.98
5190 a8 4 10.36 0.20 10.55 23.98
5 10.34 0.25 10.60 23.98
6 10.30 0.28 10.58 23.98
7 10.30 0.31 10.60 23.98
8 10.23 0.36 10.58 23.98
9 10.19 0.39 10.58 23.98
0 11.65 0.03 11.68 23.98
1 11.61 0.07 11.69 23.98
2 11.61 0.11 11.72 23.98
3 10.67 0.10 10.77 23.98
4 10.55 0.20 10.75 23.98
5230 46
5 10.51 0.25 10.77 23.98
6 10.45 0.28 10.74 23.98
7 10.46 0.31 10.77 23.98
8 10.43 0.36 10.79 23.98
9 10.38 0.39 10.77 23.98
F-TP22-03 (Rev.00) 53 /196 HCT CO,LTD.

FCC ID: ZNFH850




aCT
HCTCO., LTD

Report No.: HCT-R-1603-F020-1 Page 5 4 of 196

Model:LG-H850

802.11ac _40MHz BW (UNII 2A)
WTEST RESULTS
Conducted Output Power Measurements (802.11ac_40M BW Mode: 5270~5310)

802.11ac(40MHz) Mode Measured

Frequency Channel I':\"g; Mgzi\lljerf ‘ Du;zc(:g::le Powe:(dBm) (Iaiénni:)
[MHZz] No. (dBm) (dB) Duty Cycle
Factor(dB)

0 11.57 0.03 11.60 23.98

1 11.36 0.07 11.43 23.98

2 11.45 0.11 11.56 23.98

3 10.55 0.10 10.65 23.98

5270 54 4 10.49 0.20 10.69 23.98

5 10.45 0.25 10.71 23.98

6 10.36 0.28 10.65 23.98

7 10.40 0.31 10.70 23.98

8 10.26 0.36 10.61 23.98

9 10.31 0.39 10.70 23.98

0 11.60 0.03 11.63 23.98

1 11.58 0.07 11.65 23.98

2 11.41 0.11 11.52 23.98

3 10.51 0.10 10.61 23.98

5310 62 4 10.43 0.20 10.63 23.98

5 10.44 0.25 10.69 23.98

6 10.39 0.28 10.68 23.98

7 10.42 0.31 10.73 23.98

8 10.27 0.36 10.62 23.98

9 10.32 0.39 10.70 23.98

F-TP22-03 (Rev.00) 54 /196 HCT CO,LTD.

FCC ID: ZNFH850




aCT

HCTCO., LTD

Report No.: HCT-R-1603-F020-1

802.11ac _40MHz BW (UNII 2C)

WTEST RESULTS
Conducted Output Power Measurements (802.11ac_40M BW Mode: 5510~5710)

Model:LG-H850

Page 55 of 196

802.11ac(40MHz) Mode Measured

Frequency Channel I':\"g; Mgzi\lljerf ‘ Du;zc(:g::le Powe:(dBm) (Iaiénni:)
[MHZz] No. (dBm) (dB) Duty Cycle
Factor(dB)

0 11.51 0.03 11.54 23.98

1 11.36 0.07 11.43 23.98

2 11.45 0.11 11.56 23.98

3 10.39 0.10 10.48 23.98

5510 102 4 10.33 0.20 10.53 23.98

5 10.28 0.25 10.54 23.98

6 10.26 0.28 10.54 23.98

7 10.26 0.31 10.56 23.98

8 10.21 0.36 10.57 23.98

9 10.18 0.39 10.57 23.98

0 11.34 0.03 11.37 23.98

1 11.27 0.07 11.35 23.98

2 11.24 0.11 11.35 23.98

3 10.38 0.10 10.48 23.98

5590 118 4 10.36 0.20 10.56 23.98

5 10.25 0.25 10.51 23.98

6 10.25 0.28 10.54 23.98

7 10.30 0.31 10.61 23.98

8 10.20 0.36 10.55 23.98

9 10.20 0.39 10.58 23.98

0 11.15 0.03 11.19 23.98

1 11.26 0.07 11.34 23.98

2 11.20 0.11 11.31 23.98

3 10.19 0.10 10.29 23.98

5710 142 4 10.17 0.20 10.37 23.98

5 10.02 0.25 10.28 23.98

6 10.09 0.28 10.38 23.98

7 10.05 0.31 10.36 23.98

8 9.97 0.36 10.33 23.98

9 10.06 0.39 10.45 23.98
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Model:LG-H850

802.11ac _40MHz BW (UNII 3)
mTEST RESULTS
Conducted Output Power Measurements (802.11ac_40M BW Mode: 5755~5795)

802.11ac(40MHz) Mode Measured
Frequency Channel I':\"g; Mgzi\lljerf ‘ Du;zc(:g::le Powe:(dBm) (Iaiénni:)

[MHZz] No. (dBm) (dB) Duty Cycle
Factor(dB)

0 11.65 0.03 11.69 30

1 11.66 0.07 11.73 30

2 11.59 0.11 11.70 30

3 10.61 0.10 10.71 30

5755 151 4 10.52 0.20 10.72 30

5 10.50 0.25 10.76 30

6 10.47 0.28 10.76 30

7 10.40 0.31 10.71 30

8 10.39 0.36 10.75 30

9 10.39 0.39 10.78 30

0 11.55 0.03 11.59 30

1 11.53 0.07 11.60 30

2 11.51 0.11 11.62 30

3 10.63 0.10 10.73 30

5795 150 4 10.54 0.20 10.74 30

5 10.53 0.25 10.79 30

6 10.51 0.28 10.79 30

7 10.54 0.31 10.85 30

8 10.42 0.36 10.78 30

9 10.41 0.39 10.80 30

F-TP22-03 (Rev.00) 56 /196 HCT CO..LTD.
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W TEST Plot for 802.11ac_40MHz BW

802.11ac_40 MHz BW UNII 1 BAND Average Power
(5190 ~ 5230 MHz) CH 46MCS2

802.11ac_40 MHz BW UNII 2A BAND Average Power
(5270 ~ 5310 MHz) CH 62MCSH1

Agilent Spectrum Analyzer - Channal Pwer
kL C % # i 17}
Center Freq 5.230000000 GHz Center Freq: 5230000000 GHz Radi

Trig: Frea Run AvplHold: 160/100

HIF Gaimil ow WAt 20 48 Radie Davics: BTS

Center Freq)|
£.230000000 GHz

[#Res BW 1MHz #VEBW 3 MHz
Power Spectral Density

-63.97 dBm /Hz

Channel Power

11.61 dBm 1 36.19 MHz

Aglent Sgectrim Analyzer - Channal Per
i hL 0 SR
Center Freq 5310000000 GHz Center Freq: 5710000000 GHz

Trig: Frea Run AvpiHold 100/100

HIF Gaimil ow #Aten: 20 48 Radie Devics: BTS

Rld|.°.
Ref Offzet 11.1 4B

Rel 15,00 dBm

Center Freq)|
£310000000 GHz

|
|
[
l
|

lcenter 5.31 GHz —

[#Res BW 1 MHz #VBW 3 MHz Sweep 1ms

Power Spectral Density

-64.01 dBm Hz

Channel Power

11.58 dBm 1 36.25 MHz

802.11ac_40 MHz BW UNII 2C BAND Average Power
(5510 ~ 5710 MHz) CH 102MCS2

802.11ac_40 MHz BW UNII 3 BAND Average Power
(5755 ~ 5795 MHz) CH 151 MCS1

Agilent Spectrum Analyier - Channal Pser
S

CenterFreq: 5510000000 GHz
Trig: Frea Run AvplHald- 1004100
Waitar: 20 48

Center Freq 5.510000000 GHz

Ref Cffzet 11.1 dB
Ref 15,00 dBm

CenterFreq)|
6510000000 GHz

lcenter 5.51 GHz
#Res BW 1 MHz

Channel Power

11.45 dBm /36.23 MHz

" 8pan 72.46 MHz]
#VBW 3 MHz Sweep 1ms

Power Spectral Density

64.14 dBm Hz

Agilent Spectrum Analyier - Channal P
rm

Center Freq: 5.755000000 GHz Radie
—e— Trig: Frea Run AvpiHald 1004100
WIF Gaimilow WAter: 20 48 Radie Device: BTS

:Celer Freq 5.755000000 GHz

Rel 15,00 dBm

Center Freq)|

| Ref Offsst 111 4B
Lio et

|

|

| 5 766000000 GHz|

g
[k
||
B

|

lcenter 5.755 GHz
WRes BW 1 MHz

~ Span72.53MHz
#VEBW 3 MHz Sweep 1ms

Power Spectral Density

-63.94 dBm Hz

Channel Power

11.66 dBm 1 36.27 MHz

F-TP22-03 (Rev.00)

FCC ID: ZNFH850
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802.11ac_80 MHz BW (UNII 1)

WTEST RESULTS
Conducted Output Power Measurements (802.11ac_80MHz Mode: 5210)

Model:LG-H850
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802.11ac(80MHz) Mode Measured
Measured Duty Cycle | Power(dBm) _
Frequency Channel I':\"g; Power Factor + (Ia'énn':)
[MHZz] No. (dBm) (dB) Duty Cycle
Factor(dB)
0 10.92 0.08 11.00 23.98
1 10.85 0.16 11.02 23.98
2 10.83 0.22 11.05 23.98
3 8.35 0.26 8.61 23.98
4 8.24 0.32 8.57 23.98
5210 42
5 8.13 0.44 8.57 23.98
6 8.13 0.46 8.59 23.98
7 8.10 0.49 8.60 23.98
8 7.98 0.56 8.54 23.98
9 7.99 0.66 8.65 23.98
} } HCT CO.,LTD.
F-TP22-03 (Rev.00) 58 /196
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802.11ac_80MHz BW (UNII 2A)

mTEST RESULTS
Conducted Output Power Measurements (802.11ac_80MHz Mode: 5290)

Model:LG-H850
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802.11ac(80MHz) Mode Measured
Measured Duty Cycle | Power(dBm) _
Frequency Channel I':\"g; Power Factor + (Ia'énn':)
[MHZz] No. (dBm) (dB) Duty Cycle
Factor(dB)
0 11.66 0.08 11.74 23.98
1 11.46 0.16 11.63 23.98
2 11.63 0.22 11.85 23.98
3 10.60 0.26 10.85 23.98
4 10.52 0.32 10.84 23.98
5290 58
5 10.42 0.44 10.87 23.98
6 10.29 0.46 10.75 23.98
7 10.29 0.49 10.78 23.98
8 10.19 0.56 10.75 23.98
9 10.20 0.66 10.86 23.98
HCT CO.,LTD.
F-TP22-03 (Rev.00) 59 /19
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Model:LG-H850

802.11ac _80MHz BW (UNII 2C)

WTEST RESULTS
Conducted Output Power Measurements (802.11ac_80MHz Mode: 5530 ~ 5690 MHz)

802.11ac(80MHz) Mode Measured
Frequency Channel I':\"g; Mgzi\lljerf ‘ Du;zc(:g::le Powe:(dBm) (Iaiénni:)
[MHZz] No. (dBm) (dB) Duty Cycle
Factor(dB)
0 11.02 0.08 11.10 23.98
1 10.99 0.16 11.15 23.98
2 10.98 0.22 11.20 23.98
3 7.62 0.26 7.88 23.98
4 7.56 0.32 7.88 23.98
5530 106
5 7.48 0.44 7.92 23.98
6 7.42 0.46 7.88 23.98
7 7.39 0.49 7.88 23.98
8 7.31 0.56 7.87 23.98
9 7.31 0.66 7.97 23.98
0 11.07 0.08 11.15 23.98
1 11.09 0.16 11.25 23.98
2 11.07 0.22 11.29 23.98
3 10.06 0.26 10.31 23.98
4 9.94 0.32 10.26 23.98
5690 138
5 9.87 0.44 10.31 23.98
6 9.85 0.46 10.31 23.98
7 9.76 0.49 10.26 23.98
8 9.71 0.56 10.27 23.98
9 9.68 0.66 10.34 23.98
F-TP22-03 (Rev.00) 60 /196 HCT CO..LTD.
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Model:LG-H850

802.11ac _80MHz BW (UNII 3)
WTEST RESULTS
Conducted Output Power Measurements (802.11ac_80MHz Mode: 5775 MHz)

802.11ac(80MHz) Mode Measured
Measured Duty Cycle | Power(dBm) _
Frequency Channel I':\"g; Power Factor + (Ia'énn':)
[MHZz] No. (dBm) (dB) Duty Cycle
Factor(dB)
1 11.66 0.08 11.74 30
2 11.66 0.16 11.82 30
3 11.62 0.22 11.84 30
4 10.68 0.26 10.94 30
5 10.59 0.32 10.91 30
5775 155
6 10.41 0.44 10.86 30
7 10.47 0.46 10.93 30
8 10.38 0.49 10.87 30
9 10.31 0.56 10.87 30
10 10.30 0.66 10.96 30
HCT CO.,LTD.
F-TP22-03 (Rev.00) 61 /19
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W TEST Plot for 802.11ac_80MHz BW
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802.11ac_80 MHz BW UNII 1 BAND Average Power
(5210 MHz) CH 42MCS2

802.11ac_80 MHz BW UNII 2A BAND Average Power
(5290 MHz) CH 58MCS2

Agilent Spectrum Analyier - Channel P

CenterFreq: 5210000000 GHz2
—e— Trig: Frea Run AvplHakd- 1004100
WAttan: 20 48

Center Freq 5.210000000 GHz
AIF Gaiml ow

Ref Offzet 11.1 4B
Ref 10,00 dBm

Center Freq)|
£.210000000 GHz

[#Res BW 1 MHz #VBW 3 MHz

Channel Power

10.83 dBm /75.52 MHz

Power Spectral Density

-67.95 dBm /Hz

Agilent Spectrum Analyzer - Channal P

Center Freq: 5250000000 GHz2
Trig: Frea Run AvglHakd: 1004100
Wattar: 20 48

i kL L
Center Freq 5.200000000 GHz
‘IlGln.Luw_._

Ref Offzet 11.1 4B
Ref 10,00 dBm

CenterFreq)|
£.250000000 GHz

| [ Ve FE i B S—
Icenter 5.20 GHz Span 151 MHz]
Res BW 1 MHz

#VBW 3 MHz Sweep 1ms

Channel Power Power Spectral Density

11.63 dBm /75.52 MHz -67.15 dBm Hz

802.11ac_80 MHz BW UNII 2C BAND Average Power
(5530 ~ 5690 MHz) CH 106MCS2

802.11ac_80 MHz BW UNII 3 BAND Average Power
(5755 MHz) CH 155 MCS2

Agilent Spectrum Analyzer - Channal P

K TR 7 [
Center Freq: 5530000000 GHz Radie

—e— Trig: Frea Run AvgiHold- 1004100

WAter: 20 48

kL C
Center Freq 5.530000000 GHz

HIF Gaimil ow Radie Davice: BTS

Ref Offzet 11.1 4B
Ref 10,00 dBm

Center Freq)
£530000000 GHz

s
|
|
|

|
|

ICenter 5.53GHz
Res BW 1 MHz

T Epan151.3MHz
#VBW 3 MHz
Channel Power

10.98 dBm /75.63 MHz

Power Spectral Density

-67.81 dBm /Hz

Agilent Spectrm Analyier  Channe] Poser
T

B |
Center Freq: 5775000000 GHz Radie
Trig: Frea Run AvpiHakd 1004100

:Celer Freq 5.775000000 GHz

Radis Davies: BTS

Ref Offzet 11.1 4B
Ref 10,00 dBm

|

* | = Center Freq)|
r [ e —— r —— 6 776000000 GHz|
|
|

|
|
lcenter 5775 6Hz

SRes BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

11.62 dBm /75.52 MHz -67.17 dBm Hz

F-TP22-03 (Rev.00)

62 /19
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mStraddle channels TEST RESULTS
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Conducted Output Power Measurements (802.11a/n/ac _20M Mode: UNII 2C Band 5720MHz)

Duty Measured
Frequency Channel ARl Cycle HREEI I, Limit
el [MHZz] No o Factor * (dBm)
: (dBm) (dB) Duty Cycle
Factor(dB)
802.11a 12.17 0.27 12.44 22.62
802.11n 5720 144 11.69 0.30 11.99 22.66
802.11ac 11.73 0.34 12.07 22.71

Conducted Output Power Measurements (802.11a/n/ac _20M Mode: UNII 3 Band 5720MHz)

Duty Measured
Frequency Channel TN Cycle FENTENG ) Limit
Mode [MHZz] No o Factor * (dBm)
: (dBm) (dB) Duty Cycle
Factor(dB)
802.11a 4.86 0.27 5.13 24.29
802.11n 5720 144 4.93 0.30 5.23 24.19
802.11ac 4.96 0.34 5.30 24.05
} } HCT CO.,LTD.
F-TP22-03 (Rev.00) 63 /19
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m|Straddle channels TEST Plot for 802.11a/n/ac _20MHz BW

802.11a UNII 2C Band Average Power CH.144

802.11a UNII 3 Band Average Power CH.144

Agilent Specerum Analyier - Channel Peser

7] =210 1, 086
Radie Std: Nene

CenterFreq: 5717220000 GHz
w— Trig: Frea Run AvplHokd: 160/100
Wiitar: 20 48

‘Center Fraq 5.717220000 GHz

‘IlGlm.Luw_ Radis Davice: BTS

Center Freq)|
6717220000 GHz

lcenter 5717 GHz

Res BW 1 MHz #VEW 3 MHz

Power Spectral Density

-59.75 dBm 1Hz

Channel Power

12.17 dBm /15.56 MHz

Agllent Spectrim Aralyrer - Channal P
Center Freq 5.727860000 GHz

.i
.i
r
|
!
foel
1]
[ |

lcenter 5728 GHz
#Res BW 1 MHz

Channel Power

4.86 dBm /6.72 MHz

CenterFreq: 5727660000 GHz
Trig: Frea Run

AT TGS, 1) Pt 1, 16
Radie Std: Nene
AvglHold: 1604100
Radis Davies: BTS

Center Freq)|
6727850000 GHz

— ~ Span 8.58 MHz
#VBW 3 MHz Sweep 1ms

Power Spectral Density

62.72 dBm Hz

802.11n_20MHz BW UNII 2C Band Average Power CH.144

Agilent Specerum Analyier - Chwnnal Pwer

‘Center Fraq 5.717140000 GHz Conterfreq: STITA0000GH:
3 Ri AvpiHold- 1004100

Radis Davics: BTS

Center Freq)|
6717140000 GHz

" Span 23.58 MHz]
Sweep 1ms

E:n'ter s7i7eHz - ——
es BW 1MHz #VBW 3 MHz
Power Spectral Density

-60.27 dBm Hz

Channel Power

11.69 dBm /15.72 MHz

Agllent Spectrim Analyrer - Channel Pawer
Center Freq 5.727800000 GHz

Ref Offzet 11.1 4B
Ref 20,00 dBm

i
|
|
?
|
)

|
|
|
|
|
Icenter 5728 GHz
WRes BW 1 MHz

Channel Power

4.93 dBm /6.6 MHz

1 A i

GHz
AvglHokd: 180/ 100
Radie Davice: BTS

Center Freq)|
6727800000 GHz

#VBW 3 MHz
Power Spectral Density

-62.55 dBm Hz

F-TP22-03 (Rev.00)
FCC ID: ZNFH850
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m]Straddle channels TEST Plot for 802.11ac _20MHz BW

802.11ac UNII 2C Band Average Power CH.144 802.11ac UNII 3 Band Average Power CH.144

Agllent Spertrm dialyier  Channe] Poer Agllent Spectrm dialyzer - Channel Power

T 0 i W BRI TS|, Pty X1, 156 i . i i W BRI T 5,3 Dl ks X1, 201565

Center Fraq 5.717160000 GHz Center Fraq: 5717160000 GHz Radio Std: Nena Center Freq 5.727840000 GHz Center Fraq: 5727840000 GHz Radio Std: Nena
o Trig: Frea Run AvalHold: 10000 o Trig: Frea Run AvalHold: 1000

SIF GaimLow WAien: 20 48 Radie Davice: BTS WIF GaimLow WAten: 20 48 Radis Davice: BTS

Ref Offzet 11.1 4B
Ref 20,00 dBm

|
|e= P O s - ot o i— ]
CenterFreq| | 1 | CenterFreq|
6717160000 GHz | p—— e - — — 1 6727840000 GH2
| 1 | i e 4

|
|
|
|
|

e Eeml I rimapenl Tond e Smetiies! o | i | a— | ning e oo
lcenter 5.717 GHz lCenter 5.728 GHz Span 2.52 MHz
WRes BW 1 MHz #VEW 3 MHz 15 WRes BW 1 MHz #VEBW 3 MHz Sweep 1ms

Channel Power Power Spectral Density Channel Power Power Spectral Density

11.73 dBm /15.68 MHz -60.22 dBm /Hz 4.96 dBm /65.68 MHz -62.58 dBm /Hz

F-TP22-03 (Rev.00) 65 /19 HCT CO.,LTD.
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m]Straddle channels TEST RESULTS
Conducted Output Power Measurements (802.11n/ac _40M Mode: UNII 2C Band 5710MHz)

Duty Measured
Frequency Channel ARl Cycle HREEI I, Limit
Mode [MHz] No O Factor * (dBm)

: (dBm) (dB) Duty Cycle

Factor(dB)
802.11n 11.07 0.29 11.36 23.40

5710 142

802.11ac 11.09 0.39 11.48 23.42

Conducted Output Power Measurements (802.11n/ac_40M Mode: UNII 3 Band 5710MHz)

" Duty Measured
Mode Frequency Channel gzsngd Cycle Powe:(dBm) Limit
[MHZz] No. (dBm) F(adcé())r Duty Cycle (dBm)
Factor(dB)
802.11n 5710 142 -0.17 0.29 0.12 20.97
802.11ac -0.20 0.39 0.19 20.83
F-TP22-03 (Rev.00) 66 /196 HCT CO.,LTD.
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m]Straddle channels TEST Plot for 802.11n/ac _40MHz BW

802.11n_40MHz BW UNII 2C Band Average Power CH.142

802.11n_40MHz BW UNII 3 Band Average Power CH.142

Agllent Spectrum Analyier - Channal Per
o T y T B
CenterFreq: 5707640000 GHz Radie Std: Nene

Trig: Frea Run AvglHald: 1604160
WAter: 20 48

Center Freq 5.707640000 GHz

S Gaisl ow

Radis Davics: BTS

| Center Freq)|
| | — == | 6707640000 GHz
[ =

|

|
|
|

lcenter 5708 GHz
#Res BW 1 MHz

|
-
|
|

gy - " 8pan 52.08 MHz
#VEBW 3 MHz Sweep 1ms

Power Spectral Density

-64.34 dBm /Hz

Channel Power

11.07 dBm /34.72 MHz

Agllent Spectrum Analyier - Channel Pver

Eeler Freq 5.727480000 GHz

HIF Gaimilow

i
%
[
|
i
|
|

|
[
|
[
|
|
E;mer 5.727 GHz

es BW 1MHz
| Channel Power

-0.17 dBm /4.96 MHz

Center Freq: 5 727480000 GHz
Trig: Frea Run
Whiver: 20 48

7 i 186
Radie Std: Nene
AvpiHaold 1004100

Radis Davies: BTS

Center Freq)|
6727480000 GHz

#VBW 3 MHz Sweep 1ms,

Power Spectral Density

-67.12 dBm Hz

802.11ac_40MHz BW UNII 3 Band Average Power CH.142

Agllent Spectrim Analyier - Channel P
CenterFreq: 5707560000 GHz

‘Center Fraq 5.707560000 GHz
Trig: Frea Run AvgiHold 1004100

Radis Davice: BTS

Center Freq)|
6707660000 GHz

~ Span 52.32 MHz]
Sweep 1ms

lcenter 5708 GHz
#Res BW 1 MHz

#VBW 3 MHz

Power Spectral Density

-64.34 dBm /Hz

Channel Power

11.09 dBm 1 34.88 MHz

Agllnt Spectrim Analyier - Channel Pwer

Eeler Freq 5.727400000 GHz

Ref Offzet 11.1 4B
Ref 20,00 dBm

| Channel Power

-0.20 dBm /4.8 MHz

7] T
GHz
AvglHald: 1004100
Radis Davies: BTS

Center Freq)|
£.727400000 GHz

#VBW 3 MHz

Power Spectral Density

-67.01 dBm /Hz

F-TP22-03 (Rev.00)
FCC ID: ZNFH850
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Report No.: HCT-R-1603-F020-1

Model:LG-H850

m]Straddle channels TEST RESULTS
Conducted Output Power Measurements (802.11ac _80M Mode: UNIl 2C Band 5690MHz)

Duty Measured
Frequency Channel ARl Cycle HREEI I, Limit
el [MHZz] No o Factor * (dBm)
: (dBm) (dB) Duty Cycle
Factor(dB)
802.11ac 5690 138 11.11 0.66 11.77 23.66
Conducted Output Power Measurements (802.11ac _80M Mode: UNII 3 Band 5690MHz)
Duty Measured
Frequency Channel RIS Cycle FRNEAG 0, Limit
Mode Power +
[MHZz] No. (dBm) Factor Duty Cycle (dBm)
(dB) Factor(dB)
802.11ac 5690 138 -4.17 0.66 -3.51 18.51

m|Straddle channels TEST Plot for 802.11ac _80MHz BW

802.11ac_80MHz BW UNII 2C Band Average Power CH.138

802.11ac_80MHz BW UNII 3 Band Average Power CH.138

Agllent Spectrim Analyzer - Chanial Pwer

-Eeler Freq 5.687320000 GHz Le ! F"; £587320000

GHz .
AvglHold 100100

Ref Offzet 11.1 4B
Ref 20,00 dBm

Center Freq)|
6587320000 GHz

i

cemer 5687 GHz

[#Res BW 1 MHz #VBW 3 MHz

Power Spectral Density

-67.66 dBm /Hz

Channel Power

11.11 dBm /75.26 MHz

Agllent Spectrim Analyzer - Channal Pser

T l Fl‘lq umwcH

Eeler Freq 5.727880000 GHz
AvgiHobd: 160H50

Fef Offzet 11.1 0B
Ref 20,00 dBm

Center Freq)|
£ 727680000 GHz|

Jcen'rer 5728CHz

#Res BW 1 MHz #VBW 3 MHz

Power Spectral Density

-71.78 dBm Hz

| Channel Power

-4.17 dBm /5.7 MHz

F-TP22-03 (Rev.00)
FCC ID: ZNFH850
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8.4POWER SPECTRAL DENSITY
The peak power density is measured with a spectrum analyzer connected to the antenna terminal

Model:LG-H850

Page 6 9 of 196

while the EUT is operating in transmission mode at the appropriate frequencies. The maximum
permissible peak power spectral density is 11 dBm/ MHz for UNII 1,2A, 2C and 30 dBm/500 kHz

for UNII 3.

@I Limit

Power Spectral Density

Band Mode Limit

UNII 1 802.11a,n,ac 11 dBm/MHz
UNII 2A 802.11a,n,ac 11 dBm/MHz
UNII 2C 802.11a,n,ac 11 dBm/MHz
UNII 3 802.11a,n,ac 30 dBm/500 kHz

Note : Note : According to KDB644545 D03 v01, emission for straddle channels in each band shall

comply with the PSD limits applicable to that band under the appropriate rule section.

F-TP22-03 (Rev.00)
FCC ID: ZNFH850
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@ TEST CONFIGURATION

EUT Spectrum Analyzer

Coax cable

mTEST PROCEDURE
We tested according to Method in KDB 789033(issued 01/08/2016).

The spectrum analyzer is set to :
1. Set span to encompass the entire emission bandwidth(EBW) of the signal.
RBW = 1 MHz(510 kHz for UNII 3)
VBW = 3 MHz
Number of points in sweep = 2*span/RBW.
Sweep time = auto.
Detector = RMS(i.e., power averaging), if available. Otherwise, use sample detector mode.
Do not use sweep triggering. Allow the sweep to “free run”.
Trace average at least 100 traces in power averaging(RMS) mode
Use the peak search function on the spectrum analyzer to find the peak of the spectrum.
0. If Method SA-2 was used, add 10 log(1/x), where x is the duty cycle, to the peak of the

= © 0N Ok 0N

spectrum.

mSample Calculation
PSD = Reading Value + ATT loss + Cable loss(1 ea) + Duty Cycle Factor
Output Power =-5dBm + 10 dB + 0.8 dB + 0.21 dB = 16.01 dBm

Note :

1. Spectrum reading values are not plot data. The PSD results in plot is already including the actual values of
loss for the attenuator and cable combination.

2. Spectrum offset = Attenuator loss + Cable loss

3. We apply to the offset in the 5.2 GHz, 5.3 GHz and 5.6 GHz range that was rounded off to the closest

tenth dB.Actual value of loss for the attenuator and cable combination is below table.

Band Loss(dB)
UNII 1, 2A, 2C, 3 11.1

(Actual value of loss for the attenuator and cable combination)

F-TP22-03 (Rev.00) 70 /19 HCT CO.,LTD.
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mTEST RESULTS
Conducted Power Density Measurements
Test Result
Measured | Duty Cycle | Measured Limit | Pass/Fail
Frequency | Channel Mode Power Factor Den‘;ﬁ;v(erm) (dBm)
(MHz) No. Density (dB) +
(dBm) Duty Cycle
Factor
5180 36 2.886 0.031 2.917 Pass
5200 40 3.185 0.241 3.426 11 Pass
5240 48 3.461 0.241 3.702 Pass
5260 52 2.957 0.221 3.178 Pass
5300 60 2.882 0.241 3.123 11 Pass
5320 64 802.11a 3.100 0.241 3.341 Pass
5500 100 3.119 0.221 3.340 Pass
5580 116 2.768 0.241 3.009 11 Pass
5720 144 2.483 0.241 2.724 Pass
5745 149 0.229 0.221 0.450 Pass
5785 157 0.328 0.091 0.419 30 Pass
5825 165 0.462 0.241 0.703 Pass
F-TP22-03 (Rev.00) 71 /19 HCT CO.,LTD.
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mTEST Plot for 802.11a 20MHz BW
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802.11a_20MHz BW UNII 1 BAND PSD CH 48

802.11a_20MHz BW UNII 2A BAND PSD CH 64

et Spectrims Analyzer - Swepd SA

#Avg Type: RMS
AvgiHald: 1004100

Center Freq 5.240000000 GHz
PHO: Wide —+—
1F Gain:d ow

Trig: Frea Run
WAitan: 20 48

Ref Offset 11.1 dB
Ref 20.00 dBm

Center Freq
£.240000000 GHz

Span 31,52 MHz
Sweep 1.088 ms (1000 pts)

Center 5.24000 GHz
#Res BW 1.0 MHz

uma - L Paints changed, all races clearad

#VBW 3.0 MHz"

Agllent Spertrum hnalyzer - Swepd SA

#Avg Type: RMS
AvgiHald: 1004100

:Cenler Freq 5.320000000 GHz
PHO: Wide —=—
IF Gain:l ow

Trig: Free Run
Whiven: 20 48

Ref Offset 11.1 4B Mkr1
Ref 20.00 dBm

Center Freq
£.320000000 GHz

Span 31,65 MHz
Sweep 1.088 ms (1000 pts)

Center 5.32000 GHz
#Res BW 1.0 MHz

uma - L Paints changed, all races clearad

#VBW 3.0 MHz"

802.11a_20MHz BW UNII 2C BAND PSD CH 100

802.11a_20MHz BW UNII 3 BAND PSD CH 165

#Avg Type: RMS

Center Freq 5.500000000 GHz
o HAvgiHokd: 160150

0 Wide —»—
IF Graim:Low

Trig: Frea Run
WAitan: 20 48

Ref Offset 11.1 4B
Ref 15.00 dBm

Center Freq
£500000000 GHz

oo

Span 31,54 MHz

Center 5.50000 GHz
#R Sweep 1.086 ms (1000 pts)

BW 1.0 MHz
L/Paints changed, all reces claarsd

#VBW 3.0 MHz"

lent Spectrim Analyzer  Swept SA

BAvg Type: AMS

Center Freq 5.825000000 GHz
T AvgiHokd: 160150

N Wide e Trig: Free Run

IF Graim:L ow Adren: 20 48

Ref Offset 11.1 dB
Ref 20.00 dBm

Center Freq
6826000000 GHz

|
|
|
|
|
|
1§
!
o
|
i
|
§
|
|
I
|

Center 5.82500 GHz
#Res BW 510 kHz

0L Patnts changad, ol reces claaded

Span 31,86 MHz

#VBW 3.0 MHz" Sweep 1.086 ms (1000 pts)

F-TP22-03 (Rev.00)
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mTEST RESULTS
Conducted Power Density Measurements
Test Result
Measured | Duty Cycle Measured Limit | Pass/Fail
Frequency | Channel Mode Power Factor Den‘;ﬁ;v(erm) (dBm)
(MHz) No. Density (dB) +
(dBm) Duty Cycle
Factor
5180 36 2.296 0.302 2.598 Pass
5200 40 1.751 0.302 2.053 11 Pass
5240 48 2.412 0.302 2.714 Pass
5260 52 2.476 0.033 2.509 Pass
5300 60 802.11n 2.407 0.249 2.656 11 Pass
5320 64 20M 2.403 0.249 2.652 Pass
5500 100 BW 2.346 0.096 2.442 Pass
5580 116 2.088 0.249 2.337 11 Pass
5720 144 2.034 0.302 2.336 Pass
5745 149 -0.327 0.249 -0.078 Pass
5785 157 -0.364 0.126 -0.238 30 Pass
5825 165 -0.178 0.249 0.071 Pass
F-TP22-03 (Rev.00) 73 /196 HCT CO.,LTD.
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mTEST Plot for 802.11n 20MHz BW

802.11n_20MHz BW UNII 1 BAND PSD CH 48

802.11n_20MHz BW UNII 2A BAND PSD CH60

BAvg Type: RMS
Trig: Frea Run AvgiHold: 1004100

WAttan: 20 48

IF Grain:Low

Ref Offset 11.1 dB
Ref 20.00 dBm

Center Freq
£.240000000 GHz
StartFreq
5224174450 GHz|
Stop Frag
5. 256825540 GHz

Span 31,65 MHz
Sweep 1.088 ms (1000 pts)

Center 5.24000 GHz
#Res BW 1.0 MHz

uma - L Paints changed, all races clearad

#VBW 3.0 MHz"

#Avg Type: RMS
AvgiHold: 1004100

enter Freq 5.300000000 GHz

e e Trig: Free Run
IF Grain:Low #Aten: 20 48
Ref Offset 11.1 dB Mkri
Ref 20.00 dBm

Center Freq|
£.300000000 GHz

Center 5.30000 GHz Span 32.07 MHZ‘
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.066 ms (1000 pts)

uma - LPaints changad, all races clearsd AT

802.11n_20MHz BW UNII 2C BAND PSD CH 100

802.11n_20MHz BW UNII 3 BAND PSD CH 165

#Avg Type: RMS

Center Freq 5.500000000 GHz
. AvgiHiold: 1664180

: Wide —+—
IF Grain:Low

Trig: Frea Run
WAitan: 20 48

Ref Offset 11.1 dB
Ref 20.00 dBm

Center Freq
£500000000 GHz

Span 32.08 MHz
Sweep 1.088 ms (1000 pts)

Center 5.50000 GHz
#Res BW 1.0 MHz

L/Paints changed, afl reces claarsd

#VBW 3.0 MHz"

Agilent Squectrim Analyirr - Swept SA

BAvg Type: RMS

:Cenler Freq 5.825000000 GHz
. Avgitiold: 160/00

e e Trig: Fres Run

IF Grain:Low Aarenc 20 48

Ref Offset 11.1 dB
Ref 20.00 dBm

Center Freq
£.826000000 GHz

StartFreq
5RIBAZZET0 GHiz

StopFraqg
SB41177430 GHz

|
[
i
|
|
I
-
|
|

Center 5.82500 GHz
#Res BW 510 kHz

s L Paiits changad, all reces clearsd

Span 32.35 MHz
#VBW 3.0 MHz* Sweep 1.088 ms (1000 pts)

F-TP22-03 (Rev.00)
FCC ID: ZNFH850
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Model:LG-H850

m802.11ac_20MHz BW

mTEST RESULTS
Conducted Power Density Measurements
Test Result
Measured | Duty Cycle M(Fa,asured Limit | Pass/Fail
ower
A ode Power Factor Density(dBm) | (dBm)
(MHz) No. Density (dB) +
(dBm) Duty Cycle

Factor
5180 36 2.268 0.340 2.608 Pass
5200 40 2.437 0.340 2.777 11 Pass
5240 48 2.588 0.191 2.779 Pass
5260 52 2.627 0.111 2.738 Pass
5300 60 2.320 0.294 2.614 11 Pass

802.11ac
5320 64 2.423 0.340 2.763 Pass
_20MHz
5500 100 BW 2.168 0.294 2.462 Pass
5580 116 2.165 0.143 2.308 11 Pass
5720 144 1.874 0.242 2.116 Pass
5745 149 -0.252 0.242 -0.010 Pass
5785 157 -0.557 0.340 -0.217 30 Pass
5825 165 0.001 0.143 0.144 Pass
_ - HCT CO.,LTD.
F-TP22-03 (Rev.00) 75 /19

FCC ID: ZNFH850



aCT
HCTCO., LTD

Report No.: HCT-R-1603-F020-1 Model:LG-H850

mTEST Plot for 802.11ac 20MHz BW
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802.11ac_20MHz BW UNII 1 BAND PSD CH 48

802.11ac _20MHz BW UNII 2A BAND PSD CH 64

-

:Celer Frag

|
|
|
i
!
i

Center 5.24000 GHz

#R

#hvg Type: AMS
AvgiHold 100/100

5.240000000 GHz
PIRO: Wide —=—
IF Gair:L ow

Trig: Frea Run
WAitan: 20 48

Ref Offset 11.1 dB
Ref 20.00 dBm

Center Freq)

6240000000 GHz|

StartFreq
5224111262 GHz|

Span 31,78 MHz
BW 1.0 MHz Sweep 1.066 ms (1000 pts)

/Paints changad, all reces claarsd

#VBW 3.0 MHz"

Agilent Spectrum Analyzer  Swept SA

#Avg Type: RMS
AvgiHald: 1004100

5.320000000 GHz
PHO: Wide —=—
IF Guain:L ow

:Cenler Freq
Trig: Frea Run
WAt 20 48

Ref Offset 11.1 4B Mkri
Ref 20.00 dBm

Center Freq
£.320000000 GHz

Center 5.32000 GHz Span 32.31 MHZ‘
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.066 ms (1000 pts)

s L Paints changed, all races claaned AT

802.11ac _20MHz BW UNII 2C BAND PSD CH 100

802.11ac _20MHz BW UNII 3 BAND PSD CH 165

:Cenler Frag

Center 5.50000 GHz
#R

L/Paints changed, afl reces claarsd

#Avg Type: RMS

5.500000000 GHz
o, Avgitold: 160/00

: Wide —+—
IF Grain:Low

Trig: Frea Run
WAttan: 20 48

Ref Offset 11.1 dB
Ref 20.00 dBm

Center Freq
£500000000 GHz

Span 32.17 MHz

BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.066 ms (1000 pts)

lent Squectrim Analyier - Swept SA

#Avg Type: RMS
AvgiHold 1004100

Center Freq 5.825000000 GHz
P Wide —»—
IF Graim:Low

Trig: Frea Run
Arten: 20 48

Ref Offset 11.1 dB MEr1 5
Ref 20.00 dBm

Center Freq
£.826000000 GHz
StartFreq
5U0906FTVE GHI|

i
|
[
[
! Stop Frag
| 5840534704 GMz|
b st

Center 5.82500 GHz
#Res BW 510 kHz

%1 - LiPatits changad, all reces clearsd

Span 31,87 MHz
Sweep 1.088 ms (1000 pts)

#VBW 3.0 MHz"

F-TP22-03 (Rev.00)
FCC ID: ZNFH850
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mTEST RESULTS
Conducted Power Density Measurements
Test Result
Measured | Duty Cycle Measured Limit | Pass/Fail
A ode Power Factor DenFs,?t‘\I(v(?jer) (dBm)
(MHz) No. Density (dB) +
(dBm) Duty Cycle
Factor
5190 38 -1.907 0.111 -1.796 Pass
5230 46 -1.399 0.111 -1.288 " Pass
5270 54 -1.588 0.040 -1.548 » Pass
5310 62 802.11n -1.453 0.111 -1.342 Pass
5510 102 40MHz -1.703 0.040 -1.663 Pass
5550 110 BW -1.790 0.040 -1.750 11 Pass
5710 134 -2.357 0.111 -2.246 Pass
5755 151 -4.231 0.051 -4.180 30 Pass
5795 159 -4.141 0.111 -4.030 Pass
F-TP22-03 (Rev.00) 77 /19 HCT CO,LTD.
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Page 7

8 of 196

802.11n_40MHz BW UNII 1 BAND PSD CH 46

802.11n_40MHz BW UNII 2A BAND PSD CH 62

#Avg Type: RMS
PNO; bags —=— Trig: Free Run AvgiHold: 1004100
IF Gl ow #Aten: 20 48

Ref Offset 11.1 4B
Ref 15.00 dBm

Center Freq
' j 6230000000 GHz

Center 5.23000 GHz Span 59.07 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.068 ms (1000 pts)

uma - L Paints changed, all races clearad

Al Spctriom AnalyireSuept 5
Center Freq 5.310000000 GHz

P r e Trig: Free Run
IF Gl ow

#Aman: 20 8

Ref Offset 11.1 4B
Ref 15.00 dBm

Center 5.31000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz"

usa  L/Points changad; al reces clearad

BAvg Type: RMS
AvgiHold: 10041100

N e o |

Span 59,70 MHz

Sweep 1.088 ms (1000 pts)

Center Freq|
£.310000000 GHz

StartFreq
5280160481 Gz

802.11n_40MHz BW UNII 2C BAND PSD CH 102

802.11n_40MHz BW UNII 3 BAND PSD CH 159

Center Freq 5.510000000 GHz c #vg Type: RMS
PNO; bags —=— 1rig: Free Run AvgiHold: 10041100
IF Graimil ow #Aten: 20 48

Ref Offset 11.1 4B
Ref 15.00 dBm

Center Freq
6510000000 GHz

Center 5.51000 GHz Span 5947 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.068 ms (1000 pts)

Patnts changad, all races cleased

Agllent Specirim hraiyarr Swepd A

:Cenler Freq 5.795000000 GHz
B0 basg e 17 Free Run
IF Gl ow Atten: 14 48

Ref Offset 11.1 4B
Ref 15.00 dBm

|
|
|
|
|
|
b
|
i
|
|
I

Center 5.79500 GHz
#Res BW 510 kHz #VBW 3.0 MHz"

% - LiPatits changad, all reces clearsd

#Avg Type: RMS
AvgiHald: 1004100

Span 59.40 MHz

Sweep 1.088 ms (1000 pts)

Center Freq)
£.795000000 GHz

F-TP22-03 (Rev.00)

7 8 /196
FCC ID: ZNFH850

HCT CO.,LTD.
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mTEST RESULTS
Conducted Power Density Measurements
Test Result
Measured | Duty Cycle Measured Limit | Pass/Fail
Atzpeney Sl ode Power Factor DenZﬁ‘;/v(erm) (dBm)
(MHz) No. Density (dB) +
(dBm) Duty Cycle
Factor
5190 38 -1.949 0.111 -1.838 11 Pass
5230 46 -1.570 0.111 -1.459 Pass
5270 54 -1.617 0.035 -1.582 11 Pass
5310 62 802.11ac -1.632 0.075 -1.557 Pass
5510 102 40MHz -1.931 0.111 -1.820 Pass
5550 110 BW -1.618 0.035 -1.583 11 Pass
5710 134 -1.932 0.075 -1.857 Pass
5755 151 -4.452 0.075 -4.377 30 Pass
5795 159 -4.454 0.111 -4.343 Pass
F-TP22-03 (Rev.00) 79 /19 HCT CO.LTD.
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W TEST Plot for 802.11ac_ 40MHz BW

802.11ac_40MHz BW UNII 1 BAND PSD CH 46

802.11ac_40MHz BW UNII 2A BAND PSD CH 62

ent Spectrim Analyzer  Swept A

BAvg Type: RMS
AvgiHold: 100100

:Cenler Freq 5.230000000 GHz

P r e Trig: Free Run
TF Gl ow

#Atan: 20 48

Ref Offset 11.1 4B Mkr1 £

Ref 15.00 dBm

Center Freq
6230000000 GHz
StartFreq)
5200279560 BHz

StopFrag

Span 59.44 MHz
Sweep 1.0668 ms (1000 pts)

Center 5.23000 GHz
#Res BW 1.0 MHz

#VEBW 3.0 MHz"
uma - L Paints changed, all races clearad

Agilent St Analyirr - Sweph SA

BAvg Type: RMS
AvgiHold: 1004100

Center Freq 5.310000000 GHz

Py e Trig: Free Run
IF Gl ow

#Aman: 20 8

Ref Offset 11.1 4B
Ref 15.00 dBm

Center Freq|
5310000000 GHz

frmns

Center 5.31000 GHz Span 59.74 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.068 ms (1000 pts)

s L Painits changad, afl reces clearsd kil

802.11ac_40MHz BW UNII 2C BAND PSD CH 110

802.11ac_40MHz BW UNII 3 BAND PSD CH 159

BAvg Type: RMS

:Cenler Freq 5.550000000 GHz
PNO; st~ AwgiHold: 160450

IF Gl ow

Trig: Frea Run
WAitan: 20 48

Ref Offset 11.1 4B
Ref 15.00 dBm

Center Freq
6560000000 GHz

"etyseriagnl

Center 5.55000 GHz
#Res BW 1.0 MHz

Span 59.42 MHz

#VBW 3.0 MHz* Sweep 1.086 ms (1000 pts)

L/Potnts changed, all races claared

lnt Squectrim Analyier - Swept SA

Center Fraq 5.795000000 GHz #Avg Type: RMS Frequency
PNO; bags —=— 179: Free Run AvgiHold: 1004100
IF Gl ow Atten: 14 48
Auto Tune

Ref Offset 11.1 4B
Ref 15.00 dBm

Center Freq
£.795000000 GHz

==
SEE

Stop Fraq

Center 5.79500 GHz
#Res BW 510 kHz

Span 59,38 MHz
#VBW 3.0 MHz" Sweep 1.086 ms (1000 pts)

1 L/Potnts changad, all reces claased

F-TP22-03 (Rev.00)
FCC ID: ZNFH850

80 /19
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m802.11ac_80MHz BW

mTEST RESULTS
Conducted Power Density Measurements
Test Result
Measured | Duty Cycle Measured Limit | Pass/Fail
A ode Power Factor DenFs,?t‘\I(v(?jer) (dBm)
(MHz) No. Density (dB) +
(dBm) Duty Cycle

Factor
5210 42 -5.315 0.222 -5.093 11 Pass
5290 58 802.11ac -4.675 0.222 -4.453 11 Pass
5530 106 80MHz -5.193 0.222 -4.971 » Pass
5690 138 BW -5.243 0.222 -5.021 Pass
5775 155 -7.359 0.222 -7.137 30 Pass

F-TP22-03 (Rev.00) HCT CO,LTD.

81 /19
FCC ID: ZNFH850
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W TEST Plot for 802.11ac_80MHz BW
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802.11ac_80MHz BW UNII 1 BAND PSD CH 42

802.11ac_80MHz BW UNII 2A BAND PSD CH 58

#Avg Type: RMS
AvgiHold: 1004100

5.210000000 GHz

PHO; Fast
IFGrain:Low

Center Freg ”
Trig: Free Run
#Aten: 20 48

Ref Offset 11.1 4B
Ref 10.00 dBm

Center Freq
£.210000000 GHz

==
=R

Stop Frag
5271005271 GHz

Span 122.0 MHz
Sweep 1.088 ms (1000 pts)

Center 5.21000 GHz
#Res BW 1.0 MHz

#VEBW 3.0 MHz"
L/Potnts changed, all races claarsd

Agilent Spectrm Analyzer  Swept SA.
S

BAvg Type: RMS
AvgiHold: 1004100

5.260000000 GHz

PHO; Pt
IF Gl ow

Center Freq
Trig: Frae Run
WAten: 20 48

Ref Offset 11.1 4B
Ref 10.00 dBm

Center Freq
£.290000000 GHz
StartFreq
5220250748 GHz|

StopFraq

Center 5.29000 GHz
#Res BW 1.0 MHz

/Paints changad, all reces claarsd

Span 121.5 MHz

#VBW 3.0 MHz* Sweep 1.086 ms (1000 pts)

802.11ac_80MHz BW UNII 2C BAND PSD CH 106

802.11ac_80MHz BW UNII 3 BAND PSD CH 155

Agilent Spectrim Analyirr - Swept SA

#Avg Type: RMS
AvgiHold: 1004100

:Celer Freq 5.530000000 GHz
PNO: Fast =—»—

IFGrain:Low

Trig: Free Run
#Aman: 20 48

Ref Offset 11.1 4B
Ref 10.00 dBm

Center Freq
£530000000 GHz

Center 5.53000 GHz
#Res BW 1.0 MHz

L/Points changed, all races clearsd

Span 121.5 MHz

#VBW 3.0 MHz* Sweep 1.086 ms (1000 pts)

#Avg Type: RMS
AvgiHold: 1004100

Center Freq 5.775000000 GHz
PHO; F

IF Gkl ow

Trig: Frea Run
Adten: 10 48

wiy

Ref Offset 11.1 4B
Ref 10.00 dBm

Center Freq)
67765000000 GHz

|
|
|
|
|
|
|
|
|
|

Center 5.77500 GHz
#Res BW 510 kHz

1 L Patnts changad, all reces clearsd

Span 121.8 MHz

#VBW 3.0 MHz* Sweep 1.086 ms (1000 pts)

F-TP22-03 (Rev.00)

82 /19
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m]Straddle channels TEST RESULTS
Conducted Power Density Measurements (UNII 2C Band 5720MHz)

Test Result
Measured | Duty Cycle | Measured Limit | Pass/Fail
Frequency | Channel Mode Power Factor DenZﬁ‘\'/v(?jer) (dBm)
(MHz) No. Density (dB) +
(dBm) Duty Cycle
Factor
802.11a 2.493 0.27 2.763 11 Pass
5720 144 802.11n 2.047 0.30 2.347 11 Pass
802.11ac 2.170 0.34 2.510 1 Pass
Conducted Power Density Measurements (UNIlI 3 Band 5720MHz)
Test Result
Measured | Duty Cycle Measured Limit | Pass/Fail
Frequency | Channel Mode Power Factor DenI;ﬁ;v(erm) (dBm)
(MHz) No. Density (dB) +
(dBm) Duty Cycle
Factor
802.11a -2.402 0.27 -2.132 30 Pass
5720 144 802.11n -2.815 0.30 -2.515 30 Pass
802.11ac -3.393 0.34 -3.053 30 Pass
F-TP22-03 (Rev.00) 83 /19 HCT CO.,LTD.
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m]Straddle channels TEST Plot for 802.11a/n/ac_20MHz BW

802.11a UNII 2C Band PSD CH.144

802.11a UNII 3 Band PSD CH.144

erit Spectrm Analyier  Swept G4

BAvg Type: RMS
AvgiHold 100/100

:Celer Freq 5.720000000 GHz
=k Trig: Frea Run

Adzen: 20 48

Ref Offzet 11.1 4B
Ref 20.00 dBm

Center Freq
£.720000000 GHz

Start Freq
5704125000 Gz

StopFrag
5.TI6HTHO00 GMz|

CF.
11?“?1‘:
Auty Man

FreqOffset
oHz

nter 5.72000 GHz

| Span 31.75 MHz
#Res BW 1.0 MHz

#VBW 3.0 MHz" Sweep 1,086 ms (1000 pts)

Agilent Spectrim Analyier  Swept 54

BAvg Type: RMS
AvgiHold 1004100

enter Freq 5.720000000 GHz

=k Trig: Frea Run
ow

Ref Offset 11.1 4B
Ref 20.00 dBm

Center Freqg
£.720000000 GHz

Start Freq
5704125000 Gz

StopFrag
5.7I6HTHI00 GMz|

el CF Step
fr 3475000 M4z,
Autia Man

Freq Offset
oHz

Span 31.75 MHz

|Center 5.72000 GHz
| Sweep 1.086 ms (1000 pts)

es BW 510 kHz #VBW 3.0 MHz*

802.11n_20MHz BW UNII 2C Band PSD CH.144

802.11n_20MHz BW UNII 3 Band PSD CH.144

erit Spectrm Analyier  Swept G4

#Avg Type: AMS
AvgiHold 1004100

:Cenler Freq 5.720000000 GHz
P

1F Graim:|

Wide e Trig: Free Run
MAten: 20 48

Ref Offset 11.1 4B
Ref 20.00 dBm

Center Freq)
£.720000000 GHz

=
StartFreq)
5704065000 GHz|
fom e ]
Btop Fraqg
5736535000 Gz
| m—
CF.
mmm
Auti Man
B2 |
Freq Offset
UdH

bttt

|Center 5.72000 GHz
#Res BW 1.0 MHz

Span 31,87 MHz

#VBW 3.0 MHz" Sweep 1.086 ms (1000 pts)

erit Spectrum Analyier  Swept G4

#Avg Type: AMS
AvgiHold: 1004100

5.720000000 GHz
PAI: Wide —=—
IF Gain:Low

Center Freg
Trig: Frea Run
Azen: 20 48

Ref Offset 11.1 4B
Ref 20.00 dBm

Center Freq
£.720000000 GHz

Jm———]
Start Freq
5704085000 GHz
|

StopFrag
5735535000 GMz

y .
[ { 113?000?:4':

Autia Man
[EEs |

Frec Offset
UdH

nter 5.72000 GHz
es BW 510 kHz

Span 31,87 MHz

#VBW 3.0 MHz" Sweep 1.086 ms (1000 pts)
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802.11ac_20MHz BW UNII 2C Band PSD CH.144

802.11ac_20MHz BW UNII 3 Band PSD CH.144

Agilent Spectrm Analyier  Swept 54
=0 Trig: Frea Run

Adzen: 20 48

Ref Offset 11.1 4B
Ref 20.00 dBm

ter 5.72000 GHz
5 BW 1.0 MHz #VBW 3.0 MHz*

#Avg Type: RMS
AvgiHold 1004100

Span 31,89 MHz
Sweep 1.086 ms (1000 pts)

Center Freq)
£.720000000 GHz

StartFreq)
5704055000 GHz
|
StopFraq
6.735845000 GMz
L]

CFStep
3180000 MHz|
Man

Freq Offset
UdH

Agilent Spectrm Analyier  Swept SA

Center Freq 5.720000000 GHz Pk 2Avg Type: RMS
T Wide e Trig: Frea Run Avgitold: 160/50
II'GIII:IW Atten: 20 48

Ref Offset 11.1 4B
Ref 20.00 dBm

Center Freq
£.720000000 GHz

Start Freq
5704055000 GHz
fim e ]|
StopFrag
5.736845000 GMz|

CF Step
3185000 MHz|
Man

Freg Offset
UdH

nter 5.72000 GHz Span 31,89 MHz
BW 510 kHz #VBW 3.0 MHz* Sweep 1.068 ms (1000 pts)
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Conducted Power Density Measurements (UNII 2C Band 5710MHz)
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FCC ID: ZNFH850

Test Result
Measured | Duty Cycle Mgasured Limit | Pass/Fail
F Channel owet
requency anne Mode Power Factor Density(dBm) (dBm)
(MHz) No. Density (dB) +
(dBm) Duty Cycle
Factor
802.11n -2.057 0.29 -1.767 11 Pass
5710 142
802.11ac -1.949 0.39 -1.559 1 Pass
Conducted Power Density Measurements (UNIlI 3 Band 5710MHz)
Test Result
Measured | Duty Cycle Mgasured Limit | Pass/Fail
F h | ower
requency | Channe Mode Power Factor Density(dBm) | (dBm)
(MHz) No. Density (dB) +
(dBm) Duty Cycle
Factor
802.11n -7.488 0.29 -7.198 30 Pass
5710 142
802.11ac -8.121 0.39 -7.731 30 Pass
F-TP22-03 (Rev.00) 86 /196 HCT CO.LTD.
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m]Straddle channels TEST Plot for 802.11n/ac _40MHz BW

802.11n_40MHz BW UNII 2C Band PSD CH.142

802.11n_40MHz BW UNII 3 Band PSD CH.142

et Spectrm Analyier  Swept SA

BAvg Type: RMS
AvgiHold 1004100

Center Freq 5.710000000 GHz
e Trig: Frea Run

Azen: 20 48

Ref Offset 11.1 4B
Ref 20.00 dBm

Center Freq|
6710000000 GHz

StartFreq
5FEO345000 GHz

Stop Fraq
5.739865000 GMz

CFStep
6831000 MHz|
Man

Aut

Freq Offset
UL H

|
|
[
|
|
|
|
|
l
|
|

nter 5.7 1000 GHz Span 59,31 MHz

Sweep 1.066 ms (1000 pts)

[#Res BW 1.0 MHz

#VBW 3.0 MHz*

Ailent Spectrm Analyaer  Swept 54

BAvg Type: RMS
AvgiHold 1004100 s

5.710000000 GHz

PHO; Fast
IFGavimLow

enter Freg
=e— Trig: Frea Run
Azen: 20 48

Ref Offset 11.1 4B
Ref 20.00 dBm

Center Freq
6710000000 GHz

StantFreq
558045000 Gz
P ]|
StopFrag
5.739665000 GMz|
|——

CFStep
o 5831000 Mz
vt Man

Auty

Frec Offset
UL H

nter 5.71000 GHz
es BW 510 kHz

Span 59,31 MHz

#VBW 3.0 MHz" Sweep 1.066 ms (1000 pts)

802.11ac_40MHz BW UNII 2C Band PSD CH.142

Pt Spectrum Analyier  Swept A

BAvg Type: RMS
AvgiHold 1004100

Center Freq 5.710000000 GHz
PNO; Fast

IF GwimiLow

~e— Trig:Frea Run
Azen: 20 48

Ref Offzet 11.1 4B
Ref 20.00 dBm

Center Freq
5710000000 GHz

StartFreq
5580175000 Gz

| |
StopFrag

B T

nter 5.7 1000 GHz

; Span 59,65 MHz
#Res BW 1.0 MHz

#VBW 3.0 MHz" Sweep 1.0668 ms (1000 pts)

#Avg Type: AMS

5.710000000 GHz
P Pt AvgiHiold: 166/150

IF Gvim:Low

—e— Trig:Frea Run
Adzen: 20 48

Ref Offset 11.1 4B
Ref 20.00 dBm

Center Freq
6710000000 GHz

StartFreq
5580175000 Gz

" Form— |
Stop Frag

UL B A

nter 5.71000 GHz

iﬁR BW 510 kH Span 59,65 MHz
#Res (Hz

#VBW 3.0 MHz" Sweep 1.086 ms (1000 pts)
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Conducted Power Density Measurements (UNII 2C Band 5690MHz)

Test Result
Measured | Duty Cycle M;asured Limit | Pass/Fail
ower
Frequency | Channel Mode Power Factor Density(dBm) | (dBm)
(MHz) No. Density (dB) +
(dBm) Duty Cycle
Factor
5690 138 802.11ac -5.364 0.66 -4.704 11 Pass
Conducted Power Density Measurements (UNII 3 Band 5690MHz)
Test Result
Measured | Duty Cycle Mgasured Limit | Pass/Fail
ower
Frequency | Channel Mode Power Factor Density(dBm) | (dBm)
(MHz) No. Density (dB) +
(dBm) Duty Cycle
Factor
5690 138 802.11ac -11.562 0.66 -10.902 30 Pass

m]Straddle channels TEST Plot for 802.11ac _80MHz BW

802.11ac_80MHz BW UNII 2C Band PSD CH.138

802.11ac_80MHz BW UNII 3 Band PSD CH.138

Agilent Spectrm Analyzer  Swept SA

2. AMS
—e— Trig:Frea Run AvgiHold 1004100
Azen: 20 48

Center Freq 5.690000000 GHz

— 7 Auto Tune
Ref Offset 11.1 4B -
Ref 20.00 dBm
Center Freq)
£.650000000 GHz|

1

e |
. TR L

‘ et

Span 121.6 MHz

Center 5.69000 GHz
5 Sweep 1.0668 ms (1000 pts)

I;!Res BW 1.0 MHz

#VBW 3.0 MHz*

AgIlent Spectrim Analyier  Swept G4

Center Freq 6.690000000 GHz s : |
Pt e Trig: Frea Run A
IF G wim:Low Aaten: 20 48
e - Auto Tune
Ref Offset 11.1 4B <
Ref 20.00 dBm
Center Freq)
£.650000000 GHz|

T i, [ ]
f SR S, A

|
|

iy T

1

Span 121.6 MHz
Sweep 1.066 ms (1000 pts)

Center 5.69000 GHz

k!Res BW 510 kHz #VBW 3.0 MHz*
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